AN = N\ S k
www.tgam;);\o omoycom

, o

o

L,u:_,__‘L__ / , J F-_‘_.' &

1/10 SCALE 4WD OFF-ROAD RACING CARKIT



ZOERITERR/CHh—FvbhEHE

RIERE- B AAR/CH—TY . AHBAZCIE ST IELLMAILL- B2 FETZ U TIRIT N S THFEICELT T

VWKRDIEE FRHICEDESTEVE T COFYME. T—ILRFYVEF Y X—H—THBDITED

ENHEET

R/C h—%ZRZICEULATIELILH D FEFIR

BFER (RBELT) b HI-EITT DR B FREFOFDIIEFN RELLEMRBULTT S

fdJ U)L\%’ﬁFﬁ'CIB"’ﬁEJ}_L'CUL\'C'F*L\ INETEERER
ZRIFADEFERICEIRTY .

@ HENDREICHTATESENO TEV F—FREBHE. T
EBERFENBOIBEIF. T P IF—HEABET
BEVEDETEL,

@ HENDRIICHABERELE TR 2HEDFNEDHE
ENBEIISHAII D HRF T

@ HAHII TR BLBIENMBEIEOET  R2DH
[CHTHEEARBICE L TEEFERALTTEWV. X, Ay
F—F A T7E=ERTIFLEBIREFEVETOT EFRL
TTREL.

@ BRICKIFLFRMEERALTULET HJEINI SN
ERBN\—VERITyIHHL BESHEINBEELLDSE
o THZEUEVNKSITERLTTEL,

@ TSRFAvIIN—VIEERYRT DR, CIRTLI-ER R
RS EED S DD TERELTTEL,

@ [EEREBWERENEBIX R D EF R L—XICEMET B KSIC
HHITTTEL,

@ ERPI—RERFENVCHRED TSV EERERD0E
TIEICO—ROEM I D ERBIRTT . X, BEChRIFHERIC
BREINTURVEYa—NMEEDBND, MHEEZE 5T
HEBHREWEENHDET,

@ HELIEONR. WEET DL REUNMETURDET
HRED D CRIBHRILFDBEDHDET .

@ BER.FRICATDENTEERESEL.BEDOBEVSAR
TIIoTTEL

W ETOEE N

@ IIEHR/CH—EHEADR. FHEAOKMZ#MZ RN E
—RHHDEFIVEBOET . IL—ILETFO TREIFGMO.
R/CH—RY—FvhTESETTE,

@ NEE. FEOADREICIED K SIFIH CIMERICES B
WTTFEL,

® R/CH—RERZFATZA.ASHONS I IV TREDSES
FRETDIENHBOTT  IRVEFIOEAISEES | HEDIEF
LUV EEYDBEVEFICESETTREL,

@ EEICR/CH—ZESETVDADDIESE. BRHELS
BOWKSIC, EiRMZ#ERLE ST REZEIH T T,
@ R/CH—(KEHRVNET . DB, KIcEDDHBIHFITE
583E.R/ICXAMMERNID . RFET DRBIRHBOET .

@ R/CH—DEBENERS . FPONIVE, 51 PisLFEEE TED
FIN\vFU—ZEFHEURBBIRTT O T, BRI CFZ
BNIEVWTTEL,

@ ETERODR/CH—RBEBHREICIEDIRDHOET BIRTY
DTHAEEZBNTHS XY TFIRAIEEZLTTEN

l ESESFIE N

AV HEEET DLIC. BDLICR/CH—EBEFT,
ZE—RIYRO—-S DR yFHOFFICIE> TS EERR
LTHS, E—5—EN\vFU—EEHLET .
RSO T YT FEMIEL. X v FEONICLET . GXEHD
BENTHOTVSBLBIRTY . BICEEDORVMAETHERL
TFEWL)

@ SHEHODZAvFEONICLET .

B ETRTFIEN

O RE—-RIVFO—5DRAvFZOFFICLEY .
® NyFU—DEGRZEHNLET .
® EEEDRAYFEOFFICL. 7 VT F = REHET .

® e

®

H /\vy>FU—0DEbEL B

(NyFU—IHBOHPECEIEFEALTTEL.)

NyFU—ZFTET DR ABRICRIPT LMDV RER
BACTITo TRV R ERFEFICOREBELEITTTEL,
NyFU—DFRERRIFTBRTERICHERRBLC TS F5EE
DEHELETBRAET D& REOBEIRENT DB
BOFET . \vFU—EEHS0EZMZ c5FEZRIELTT
1AM

ETEDN\yTU—FBVEREICEDE T ERERTE/N\Y
FU—ZEHDIHRICEDFTITOT, SEIEEBLTHSFE
LTTFEL,

FECEF Ny TFU—F—BROIZE—EICHERTFIC, BFE
THENFAOEYFEICHETTTEL,

H E—5—0bikL B

(E—9—ICHROHABICEIEEALTTE.)

7.2VDON\yFU—CTE—F—DNSELZTHLERBIRTI . E
— 5 —REERIEUBRIRTHIFEEEISNETODT. ©
LE—9—DIV—01 V%3 BkE. E—5—ZLoDDERE
U3~5VEEETHSEILLTTEL.
E—I—RBEHNEA YT TV ADYUETT . HLTDERE
—RHHIELIEoTeD EfTHRANMESIEDE T . BHERIICIY
—ZVIUED. I SUDRO CERSRIRT DEDAYTFY
RZEULTTREL,

E—5—OERECEeF PHZEBRLTTFEV F PR
BTHENEE—Y—DHUEEZ T CHRIBHREVWEITTEL,
fthDR/CANERYS RAEICHFEDET .
ETROE—Y—BHFRECBVERELEDE T ERETID
EE—Y—ZBHDIECBEDEIT DT, SEHHEZELTHS
FETLTULTTEL,

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

Il ASSEMBLY PRECAUTIONS H

@ Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

@ Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

@ You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

@ Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.

@ Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any
flying parts.

@ Try to assemble any rotating parts or
drivetrain parts as smooth as possible.

@ Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@ Unnecessary modifications may be unsafe
and hinder performance.

@ Always paint in a well ventilated area away
from flames.

Il PRECAUTIONS BEFORE RUNNING W

@ Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

@® Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

@ R/C cars are controlled using a radio frequency. In a
worst-case scenario, radio interferences may cause
loss of control.

@ |If others near you are running R/C cars, confirm that
they are not running on the same frequency.

@® R/C cars do not like water. Avoid running on rainy
days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

@ The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.

@® Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

Il BEGINNING ARUN H

@® Place the R/C car on a stand so the wheels are off
the ground.

® Confirm that the speed controller switch is OFF, and
connect the motor and battery.

® Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

@ Turn the speed controller switch ON.

B FINISHING A RUN

@ Turn the speed controller switch OFF.

@ Disconnect the battery.

® Turn the transmitter switch OFF, and retract the
antenna.

BATTERY USAGE &

(Carefully read the instruction included with the batteries)

When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.
When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

MOTOR USAGE B

(Carefully read the instructions included with the motor.)

Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.
Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



I CTICHELY
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

FETDEOHICHIEDELKOIEL HD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2FvIL7OR O =R, 1 7UTEHF)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL
E1TR7.2VI\wvTFU—)\WwI (RArU—NI\wD /TE)I\U—~5 1)
7.2V BATTERY PACK (Straight Pack / Saddle Pack Type)
ETRH/I\vTFU—FEzR
BATTERY CHARGER
ETHE—Y—
MOTOR
MTFZBERAHS—
BODY SPRAY PAINT

HHH I CTORRICAERAEISTE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

—([[] —] [ =]
NI ZARSA)\—(2mm, 1.5mm) TSARSAIN—=(V)
HEX WRENCH SCREW DRIVER(SMALL)
YT-1BW 9—2ZLYF 1.5mmAwZZRSA)\— ¥1200 YT-DP1W D—52LUF #1TFS5ARSA/{— ¥1200
YT—20W D—5ZLYF 2.0mmAvZZRSA){— ¥1200
——( == =
F YRS A /X\—(7.0mm, 5.5mm, 5.0mm) BODY REAMER
NUT DRIVER YT-BMRW J—42ZLYF K7« U—<— ¥3300

YT—-N50OW 7—2ZLF 5.0mm FvbRS51/\— ¥1520
YT-NSEW D—#ZLYF 5.5mm FvhRSA/{— ¥1520
YT-N70W D—5ZL>F 7.0mm FyhRS4/{— ¥1520 <€]

— ) RS
"@ QUICK DRYING GLUE

CS—SGEX BiRgzi&#R| ¥800
I\
SCISSORS

YT—CS1 /\= 160mm ¥1200
YT—-CS2 Hh#x/\B'= ¥1200

i~

SIANRIF —v)\— Hyy—
NEEDLE NOSE PLIERS SIDE CUTTER HOBBY KNIFE
FYNIAOTLWSHIE

TOOLS (INCLUDED)

|||_ ]

TFEULUF A IV NELVF(1.5m&2.0mm)
NUT WRENCH TURNBUCKLE ALLEN WRENCH
WRENCH

HEEZE TR CRIBIEDBICA SANZULODDSIRL. SHEAZE DIBE (e > CHERERICHB EIFTTELY,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



1. XMV v —DHEILT

Main Chassis Assembly

CDNR—ITHEHRTD/I\—Y
Parts used on this page

S4-002s2
XAV vY— X1
Main Chassis

RH#1 ORE
Bag #1 Contents

i I —
A\ —

S4-002sP2
4 RIV—KLEREF 1
Side plate L & R TEa

S4-0028P2
PITFIDU K X1
Antenna mount

S4-002SP2
JNyFU—HRZAKS X1
Battery post S

S4-0025P2
Ny FU—RAML X1
Battery post L

S4-0028P2
RRARANR—H— X2
Post spacer

(0

S4-002sP2
NNyFU—Z bw){— X1
Battery stopper

O

£~54-118P2
Ny FU—=Tb—h X1
Battery plate

M3 Ty v— X2
Washer

O [

ZC-N3L
M3 F40OVF v bk X1
Nylon Nut

(o

ZC-BH38
M3x8 &AW K X1
BHS Screw

Ja

ZC-F38
M3x8 HS5++ v X9
FHS Screw

[

ZC-F315
M3x15 §SEZR X1
FH Screw

(o

ZC-BH325
M3x25 T UAY R X1
BHS Screw

+1

0

Select the direction of the battery

Ny FU—=Z My \—DEEXERT D
Ny FU—CEDBTHRULIEEL.

stopper according to the battery used.

ZC-BH38 ZC-BH325 .
M3X8 & VA | M3x25 Ry VA K
BHS Screw ﬁ BHS Screw
ZC-537 by
M3 Ty v—(&
(O]
Washer | S4-118P2
A RyFU—TL—k
é) A5 2 Battery plate
|y sa-002sP2

JNyFU—RKZA S
Battery post S

S4-0028P2

S4-002SP2

Ny FYU—Z bw){—
Battery stopper

S4-002SP2
PITFIDU b
Antenna mount

=)
i
b
RARZAR—H—
i Post spacer

ZC-N3L
M3 FqOvFv bk
Nylon Nut

S4-002SP2
P4 RIL—hkL
Side plate L

XAV v Y—
Main chassis

ZC-F38
M3x8 S ER
FHS Screw

v

S4-002SP2
JOyFU—RZ L
Battery post L

©) S4-002SP2
RARAR—H—
Z Post spacer

ZC-F315
M3x15 HSEX
FHS Screw

@

NELYF (2.0mm)
Allen Key ( 2.0mm)

Ry IZLVF (7.0mm)
Nut Driver ( 7.0mm )




2. YRAIDU b Vv Y—TL—ROBYZIF

Suspension Mount, Chassis Brace Installation

CDNR—IJTHERTD/I\—Y
Parts used on this page

S4-300RF1

(o~ UPHRAROV L /W
ear Suspension Mount - F/TW

] HAECER
=1 Note position

S4-300RS
UPHYII IV RAR—H—
Rear Suspension

Mount Spacer

S4-003
YvY—JU—RR
S4-300FR Chassis Brace R
JO0YMYRAYIV KR
Front Suspension

Mount - R

R[#1 ORE
Bag #1 Contents

S4-003
v I—TJU—RF X1
Chassis Brace F

!
S4-003
YvY—TJU—ZR X1
Chassis Brace R

S4-003FC
FYvy—JU—ZTL—h X1
F Chassis Brace Plate

o
E@ 5
o

S4-003RC2
RYyvy—JUL—ZTL—h X1
R Chassis Brace Plate

o]

O—— ()

|

S4-300FR
JOYHRYRAIYOU KR X1
Front Suspension Mount - R

1o ol I
Oc—— 0J

S4-300RF1

UPHYRARYIV S -F/TW X1
Rear Suspension Mount - F/TW

S4-300RS
UPHYII IV RAXR—H— X2
Rear Suspension Mount Spacer

b

E

H

L=

ZC-F38
M3x8 H>++w 7 X10
FHS Screw

[

ZC-F310
M3x10 B35Fvv T X2
FHS Screw

¥

ZC-BH38
M3x8 & UA\w R X9
BHS Screw

S4-003
Yvy—JU—RF
Chassis Brace F

ZC-F310
M3x10 BS5Fvv 7
FHS Screw

M3x8 BSFvv T
FHS Screw

ZC-F38
M3x8 US5F v v
FHS Screw

i

£354-003RC2

RYyvy—JL—2TL—hk
R Chassis Brace Plate

ZC-BH38
M3x8 &AW R
BHS Screw

G

ZC-BH38
M3x8 RF A R
BHS Screw

S4-003FC .
FYvy—JUL—ZT—h
F Chassis Brace Plate

AELYF (2.0mm)
Allen Key ( 2.0mm )



3. 7YIN=T—=LIYIV b NILINY R, E=5—I DV bOETIF
Upper Arm Mount, Bulkhead, Motor Mount Installation

OFRONTO® ZC-BH312
< M3x12 R IAw R

S4-002FR
F LI~y KR
Front Bulkhead R

S4-002FL
FILOANY RL
Front Bulkhead L

S4-302H2
NILIANYy RAR—H—
Bulkhead Spacer

XEETER
Note position

R #2 DB zc-Fsgsj oy g
M3x8 B+ v v
Bag #2 Contents FHIS Sorew
ZC-BH312
M3x12 Ry VAW R
OREAR® ﬁ BHS Screw %ﬁ%off.jy " 54-304CM2
S4-002FL S4-002FR LYy
FIOLZAYRL X1 FJULIAwWEKR X1 Motor Mount Center Mount
Front Bulkhead L Front Bulkhead R
S4-002RL
RIULIAY KL

JRIULE~AY KR
Rear Bulkhead

S4-002RL S4-002RR
R/ULIAY RL X1 R/INLIAYRR X1
Rear Bulkhead L Rear Bulkhead R
S4-302H2
S4-304-2 < .
F—H—TIVR X1 JLI Ny RAR—Y—

Motor Mount Bulkhead Spacer

ETITER
Note position

S4-304CM2
it
Center Mount

——

S4-302H2
JNLI Ny RAR—Y— X4

Bulkhead Spacer N é
(=)
ZC-F38 g

M3x8 >+ vv
FHS Screw
ZC-F38

M3x8 B35+ vy T

FHS Screw
ZC-BH312 @
M3x12 R VA K X4
BHS Screw @ ABLYF (2.0mm)

EL:

ZC-F38
M3x8 S5+ vwvF X12
FHS Screw

|

Allen Key ( 2.0mm )



4. FVTFTDEHMIIT
Gear Diff Assembly

CDNR—IJTHERTD/I\—Y
Parts used on this page

UV FA)L #5,000(5—AH) X1
Silicon oil ( Dirt)

2UIVFA)L#10,000 X1
(H—Ry b/ ATZ2R)
Silicon oil ( Carpet/Astroturf )

[ #3 DB
Bag #3 Contents

S4-503GHC
FTIT—RF v T X2
Diff Case Cap

S4-503R16
U IFv X2
Ring Gear

S4-503GH
FIU—R X2
Diff Case

5

S4-500GM
JOREY X2
Crosspin

S4-503DC
RSATHyT X4
Drive Cup

B2-503GM B2-503GM
F¥- K X4 F-)hx8
Gear-Large Gear-Small

(1:1)
Ol

95 0UVT X4
®5 O Ring

©o

S4-500GM S4-500GM
@5 VLK X4 p5 VLN X4
®5 Sim-Large 5 Sim-Small

ZC-F28TPH
M2x8 55 v EVIER X8
FH Tapping Screw

ZC-BH28TP
M2x8 ¥ vEVIER X8
BH Tapping Screw

ZC-F28TPH
M2x8 S5 wEVITER
ﬁ FH Tapping Screw

—

—
9‘% 54-503R16

UIFv

£ Ring Gear

E a

@ Q S4-503GH
= TFIT—R
Diff Case

>

B§lE. E>D5tinm
ZRSATHY TORICEE.
RS4ThHy T=EH><DbEL
EHSLNFT,

When installing the pin,
position the pin onto the
groove, and slowly turn the
outdrive while pushing the
pin into the hole.

¢33\ X8
¢ 3 Sim

CDON—YIFERLEEA,
This parts are not used.
S4-500GM ")
%,
\;5

" B2-503GM
F

Gear-Small

S4-500GM
¢5 Sim-Large
S4-500GM
¢50UVT (<
®»5 0 Ring

T S4-503GHC
P ) TIT—AFvvT
@ @ Diff Case Cap
=]

| $4-500GM
S o560 i}

I @5 Sim-Small

S4-503DC
RSATHhy T
Drive Cup

%Iiin

~

o

Jyavx4AIb

Silicon Oil

#5,000 ( ¥— ~@Dirt)

#10,000 (A—Xvy ~/ AIZ
{Carpet/Astro turf)

B2-503GM
Y FK
\ Gear-Large
%

S4-500GM
ISSNPN
@ ¢5 Sim-Large
J> S4-500GM

¢50UVT
¢5 O Ring

S4-500GM
@ID 05 VL
I ®»5 Sim-Small

S4-503DC
RSAThv T
Drive Cup

ZC-BH28TP
M2x8 FwEVITER
S;}-SOOGM ﬁ BH Tapping Screw

(O IBROEO )=
[CHECRDIAHE T,
Tighten equally in the
order of ®—® then
@—@.

B2-501GG

HRTw b

Gasket

ARy MO UVIICE
TSvo I REZEMT B
EV—IUENELELET,
Coating the gasket with
black grease will help
provide a better seal.
KR AT L

CS-SLG

Y—JLTU 2@860

®77EF2ty MEDFT . @
Assemble 2 diffs.

Allen Key ( 1.5mm)



5. FV Ny I XADEHILT

Gear Box Assembly

R’ #4 DRBE
Bag #4 Contents

S4-302
JO0Y hFPRyIZASB & 1
Front Gear Box A & B 1Ea

S4-302R
UPFriRyIZ A X1
Rear Gear Box A

S4-302H
N "FPITH—F2 X2
Height Adapter F2

S4-503D16
RS54 TJF+v 16T X2
Drive Gear

S4-010CD
'YI—-RSA4THvT X2
Center Drive Cup

(1:1)

: ZC-S508
(0

¢5mMm VL X4

@®5X0.1 YL X2
Shim

ZC-SS43LF

M4x3 v XU a1— X2

Set Screw

(o

ZC-BH38
M3x8 &AW R X1
BHS Screw

B2-010BC

UV RPUVTHRS—-F X2
Rear Bearing Collar - Blue

Ol

BB-135-2
Bx13R7PUVT x2 Bxl1ORNFPUVY x2
Bearing Bearing
l — H ZC-S1008
BB-1510 ¢ 10mm ¥ L X5

10x15 RFPUVT X2 ¢10x0.1 YL X2
Bearing Shim

BB-105-2
.FRONT. 5x10 RX7UVo
Bearing
S4-302F
J0Y hFPRyIZ A @
Front Gear Box A X /®

B2-010BC
ZC-SSOS. UV RPUVITHS—-F
p5X O.S1h_~:1L\ Rear Bearing Collar - Blue
I \'

ZC-SS43LF
20.550S g , M4ax3 £y hXOUa1—
B DL X2 / Set Screw

Shim BB-135-2 TSBE
@ BX13 RPUVY g Flat o
/rb Bearing at side |

0.5 mm
Total 0.5 mm
S4-503D16

RS54 TFv 16T
Drive Gear

BB-1510
10x15 X7UV T,
Bearing

@®10x0.1 YL

Shim
£ 0.7 mm
Total 0.7 mm

0\0@\

S4-010CD
TV —RSA4ThvT
Center Drive Cup

ZC-S100S
d10mm L X3

2 ZC-S100Ss
>\ 3 @10m¥ L X2
Shim ZC-S100S
®10X0.1 TV
Shim
& @/
Q 5 05m 2 BB-1510
Total 0.5 mn 10x15 X7 UV T
Bearing

S4-302H2
N NP TH—F2
Height Adapter F2

F2

ZC-BH38 — — N

M3x8 & v Ty T4V IN=YEULTTHERTEL,

BHS Screw S4.302F ?&3'9;;279_ £o | Use these parts for adjusting setup.
OV bhFPRYIRXB

OREAR®

Front Gear Box B

HEATITER
Note position
ST\

Height Adapter F2

UPFriRy o i, FroMs+at
HEDVBEIE @5 X0.1mm ¥ L%ZIRL
TTEALLEEV,

In the case the gear mesh at the ISJ‘}‘,,?‘__.O_\E_'?_ 22 A BB-105-2
assembled rear gear box is tough, Rear Ge,a\rJBox A 5Xx10 RPUVY
please take out the O.1mm shim to Bearing
reduce resistance. ®/
\( B2-010BC
ZC-S508 VP RXPUVITNS—- &
®5X0.1 TV n Rear Bearing Collar - Blue
Shim <
ZC-SS43LF
7C-8508 a) M4x3 ty h2ZU1—
/ / g Set Screw
im BB-135-2 —_—
@@ 5x18 RFPUYY g ¥ oiE
Boaring Flat side |
5t 0.5mm
Total 0.5 mm
S54-010CD

S4-503D16
RS54 TFv 16T
Drive Gear

TV —-RSA4THyT
Center Drive Cup

NAELYF (2.0mm)
Allen Key ( 2.0mm )




6. ¥V INy I XDHEHIIT

Gear Box Assembly

R’ #4 DRBE
Bag #4 Contents

50

S4-302H
I\ "FPHFTH—RO X2
Height Adapter RO

S4-302R
UvFrRyIZXB X1
Rear Gear Box B

(1:1)
[

ZC-C268
M2.6x8 v+ v TIZXIUa1— X2
SHC Screw
l — H ZC-S100S
BB-1510 @®10mm YL X5

10X15 RXFPUVYT X2 ¢10x0.1 YL x2

Bearing Shim

BB-1510

ZC-S100S
®10x0.1 YL
Shim

£ 0.7 mm
Total 0.7 mm

S4-302H
I\M "75T5—R0O
Height Adapter RO

RO

S4-302R
UPFrRyI2B

Rear Gear BOXB/

o3
o

Z(C-C268

M2.6x8 F+vTRXIUa—
Cap Screw

ZC-S1008

10x15 X7 UV,
Bearing L
O\OO\

@10mm L X3

ZC-S100S
d10mm L X2
ZC-S100S

Shim
@®10Xx0.1 YL

Ny 5
$#05m @%B‘j Q

Total 0.5 mm 10x15 X7 UG
Bearing

XETITER
Note position

S4-302H
I\ ~FPHTH5—RO
Height Adapter RO

tyF 4V IN—=YEUTTERTEL,
Use these parts for adjusting setup.

~\

7.20Y bRy I ZOBYFIF

Front Gear Box Installation

R’ #4 ORE
Bag #4 Contents

CDNR—IJTHERTD/I\—Y
Parts used on this page

70V h PRy I C X1
Front Gear Box C

S4-002BC
IO~y RFErvT X2
Bulkhead Cap

N

C-F36
M3x6 YS5F+ v X2
FHS Screw

g

ZC-BH38
M3x8 IRF U\ R X4
BHS Screw

i

ZC-BH310
M3x10 RZUAY R X2
BHS Screw

S4-302F

70V PRy IR C

Front Gear Box C

ZC-BH310
M3x10 Ry Ay R
BHS Screw

ZC-BH38
M3x8 Ry A R
BHS Screw

S4-002BC
NILo~NY RFEv v T
Bulkhead Cap

®

ZC-BH310
= M3x10 R UAw R
BHS Screw

@

FHS Screw

NELYF (2.0mm)
Allen Key ( 2.0mm )




8. U¥Fviky I ZDBUYFIF

Rear Gear Box Installation

R #4 DRE
Bag #4 Contents

CDOR—=ITERTD/I(—Y
Parts used on this page

Bulkhead Cap

ZC-BH38
M3x8 IR&Z U\ K X4
BHS Screw

!

ZC-BH310
M3x10 iRZ Ay R X2
BHS Screw

ZC-BH310
M3x10 iR&Z Ay R
BHS Screw

ZC-BH310
M3x10 iRy Uy R
BHS Screw

& )
ZC-BH38 / $4-002BC

4 : Lo~y RFvy T
M3x8 REZ Uy R
BHS Screw Bulkhead Cap

Allen Key ( 2.0mm )

9. AUy )\—DEHILIT
Slipper Assmebly

CDOR—ITHERTD/I\—Y
Parts used on this page

K’ #5 ORE
Bag #5 Contents

0 S4-303MS2
I=-a ALY T X1
Main Shaft

S4-303AJ2
AUy N\—=RTUVT X1
Slipper Spring

S4-303AJ2
@Hﬂ AYUwN—=Fw bk X1
Slipper Nut

S4-303DCB
@E RSATHY T (RFUVIRE) X
Drive Cup (Bearing)

S4-SG80D B2-670C

ZAIN—F1 80T X1 RUw/{—)ly R X3
Spur Gear Slipper Pad
S4-303P2 S4-303P1
AUyN=Tb—hk X1 F4RITL—hk X1
Slipper Plate Disk Plate

S4-3030P
AUy N=FI5—T—h X1
Slipper Outer Plate

(1:1)

—
S4-303DCB
RSA4TEY X1
Drive Pin

fIbhEzEabE?
Key onto the

TN
>
\ Z
&~
slipper outer plate. \ \
\ / A\ FF
ZI\—F+ 80T
mbhEEEDOED Spur Gear
Key onto the /
main drive shaft.
S4-303P1
/ FA4ROTL—b
Disk Plate
B2-670C
AU wI—=/Cy R
/ Slipper Pad
¥ S4-3030P

AUy N=7D5—=TL—h

/rb Slipper Outer Plate
S4-303AJ2
AUy N—=RTUVT
Slipper Spring
S4-303AJ2 g
AU w{—Fv b S54-303DCB

S4-303MS2 Slipper Nut RSATHY T (RFZUVTHE)
ALY v Tk Drive Cup (Bearing)
Main Shaft

@ 0\@

54-303P2 | S
20w~ D 54-3030CB
Slipper Plate rRSATEY

Drive Pin
B2-670C
AUy )=\ R

Slipper Pad




10. AU w\—DEHIIT
Slipper Assmebly

_ Z(C-SS325L
OEs — M3x2.5 £y hZoU1—@
(R¥OvImMI#)
Set Screw ( Thread Lock )

% #5 DB
Bag #5 Contents

g 3 )7 °__\

COR—ITRAI DI\ —Y EEAFTORY v/ (— B CORERIC

Parts used on this page DEHICEZERENBERICHEDET,
Adjust the slipper so that when the

@ car accelerates from a dead stop,
there is a small amount of slip.

m

ZC-SS325L

M3x2.5 Ev hRIU1— (X¥OvIMIHE) X1
Set Screw ( Thread Lock ) g R
10x15 XFPUV T

< Bearing
Z2UwI\—Fvy hEEET DY RAIU1—F, AU v/ (—
Vv D 3 EHBDESEERD TRDAHETT .
MRIBBICIEMDIAFTEVKL D TEETE L.

— The set screw used to secure the slipper nut is

BB-1510 tightened onto the flat area of the slipper shaft.
10x15 X7 YUY X2 *%Do not tighten onto the threaded area.
Bearing

11. AUy )\—, €5 —TL— bOR{FIF

Slipper, Center Plate Installation

S4-010B98
Y5 —R—>2-98mm
Center Bone-98mm

S4-010B65
Y5 —R—>-65mm

Center Bone-65mm
(=]
o
=)
p— s
£ #5 DR 5
Bag #5 Contents Eﬁj
" o ()
CDOR—IJTERTB/I\—Y
Parts used on this page o
O] 1 I
© @ g 3
S4-010B65
Y& —ik—>-65mm X1 o
Center Bone-65mm o ZC-BH38

M3x8 Ry R

@ \@ ! , BHS Screw
) ] ﬁ I

S4-010B98 Og 1

Y& —ik—>-98mm X1
Center Bone-98mm % @
>
o o

S4-304CP2

CS-BG TUH—<IIOVKTLU—k
ITJSvoTUR (8B) 2#2MULET, Center Mount Plate
O [¢) Apply a black grease.

S4-304CP2
'Y<V RTL—hk X1
Center Mount Plate

NALVF (2.0mm)
Allen Key ( 2.0mm )

ZC-BH38
M3x8 Ko Ay K x4 AALYF (1.5mm)
BHS Screw @ Allen Key ( 1.5mm )



12.XIVIS5 V0 DS

Bell Crank Installation

R #6 DNBE
Bag #6 Contents

§o of}

S4-201C0L2
Ty —-UVT X1
Center Link

©)

%o
©

S4-200P2
NIWISVITP—LTU—h X1
Bellcrank Arm Plate

S$4-200
NIVISVTLER X & 1

Bellcrank L&R 1Ea

S4-201P
NIVISVIRZA S X2
Bellcrank Post

S4-200B2
NWoISVITU—R X1
Bellcrank Brace

S4-001TW
0V MRF4IDU K X1
Front Body Mount

B

ZC-S310
@3x0.1Tmm VY Lh X2

ZC-S330
@®3x0.3mm VL X4

©)

\\ [ ]| BB-63F-2
3X6 TS VINT UV X4
Frange Bearing

) BB-105-2
J Bx10 RPUVY x4
Bearing

(@ mm)

Z2-206-8
Ow RIYVRAR=)L8m X1
Ball Stud 8 mm

CF—

Z2-206-10
Ov BRIV RKR—=)L 10mm X2
Ball Stud 10 mm

ZC-S50
@5mm U L-FE X2
Shim-Black

ZC-A3620B

2mm Aluminum Spacer -Black
@ 3 ZC-N3P
N Nut

M3x8 S+ vwv T X3
[I BHS Screw

@[I ZC-A3610B
2mm 7V ZAR—H— - B X1
ZC-A3630B
M3 7w bk X3
|[ ZC-F38
FHS Screw
:l ZC-BH312

1mm PV ZAR—Y— - B X2
3mm ZIVEZAR—H— B X2
ZC-BH38
M3x12 IRF Ay R X2

Tmm Aluminum Spacer -Black
@ I:I 3mm Aluminum Spacer -Black
M3x8 K& Ay R X5
BHS Screw

@

sa-201cL2
| DRI

P Center Link ZC-N3P

O M3 3y

" $4-200
SIEPZI

&

ZC-A3610B
& Imm 7 LEaR—4—- 2
Tmm Aluminum Spacer - Black

& zc-ass308
3mMm7IEAR—Y— - B
3mm Aluminum Spacer - Black

|
g22-206-1 2

Ov RIV RKR—=)U 12 mn
Ball Stud 12 mm

v

ac—=-(E—

ZC-BH312

C——=o0

ZC-S310
®3x0.TmmY L | @ I BB-63F-2 )
Sim 3x6 TS VINTPUIY
Frange Bearing
@
| ©
@ ZC-S330
»3x0.3mm ¥ Ln
Sim
BB-63F-2 |

3x6 ISVIRFUVT
Frange Bearing

ZC-S330 |

@ 3x0.3mm *‘JL\©
Sim . g
Xrﬁ‘:&IL—IEEE\
Note position
$4-200
NS R
Bellcrank R

ZC-F38
M3x8 U5+ v J g

FHS Screw

®

Z2-206-8
Ov BRI RKR—)L 8 m @

%Ball Stud 8 mm
&

ZC-A3620B
2mm 7V AR—Y— - 2
2mm Aluminum Spacer - Black

—5 <) 84-200P2 ¢
NIWISVI7—LTU—b lo)
=) | Bellcrank Arm Plate
©)
[ P
! HEATITER
,\ZA% ';l_sjp K Note position
Nut

ZC-BH38

M3x8 &AW R @
BHS Screw

M3x12 Ry Ay R
BHS Screw

S4-001W
JOYVERF4IOU -
Front Body Mount
o
S4-200B2

Y NISVOTU—R
Bellcrank Brace

L

g ZC-F38
M3x8 S5+ vv
FHS Screw

ZC-BH38 V
M3x8 K& A R @
BHS Screw

| ZC-S50
@ o5mm Y L-E
| Shim-Black

BB-105-2
5x10 K7UY
),

Bearing

BB-105-2
5x10 X7 UVT

Bearing

S4-201P
NIVISVORA
Bellcrank Post

NELVF (2.0mm)
Allen Key (2.0mm)




13. 70V b av oy 0—0EUTIF

Front Shock Tower Installation

R 47 ORE
Bag #7 Contents
CDOR—=ITHERTD/I\—Y
Parts used on this page
@

o

o
<,
J

S4-017-1P
JOYhbhyaviy9— X1
o) Front Shock Tower

o)

o

2

S4-018S
23y oI T—AR—H— X2
Shock Tower Spacer

Q

B

ZC-837
Ty vy— X2
Washer

ZC-N3P
@ M3 Fv b X4
Z O Nut

F

©

©

S4-206C1

ZF7ty bAS— (1mm) X2
Offset Collar (1 mm)
Z2-206-8

Oy RIYV RAR—=)L8m X2
Ball Stud 8 mm

ZC-BH312

M3x12 RF Ay R X4
BHS Screw

ZC-BH322
M3x22 KT Uy R X2
BHS Screw

i

é

S4-017-1P
JOYhy3vosyo—

=

ZC-BH322
M3x22 Ry Ay R
BHS Screw

Front Shock Tower /-) f
/ % /(g 26537
@ Q Ty p—
ZC-N3P \,DQD\ 2 (p Washer
M3P 3w k %
Pt Pe &) 72-206-8

ZC-N3P
M3P v b
PNut

<l

Oy RTY RR—)L8m
/ Ball Stud 8 mn
™ S4-018S
Y3y T—AN—Y—

Shock Tower Spacer
S4-206C1

7€'y bHS5—(1mm)
Offset Collar (1 mm)

ZC-BH312
M3x12 IRZ Iy K
BHS Screw

14.U¥ Y3 v o750 —0HIHIF

Rear Shock Tower Installation

R #7 DRBE
Bag #7 Contents

CDOR—IJTERTD/I\—Y
Parts used on this page

S4-018-1P
Uvravisy7— X1
o) Rear Shock Tower
]\ S4-001W
) NIV ROy v— X2
 WMount Washer
S4-001W

) DAV T ANR—Y— X1
4 Wing Spacer

> S4-001W
DAVIIIY B X1
Wing Mount

S4-001W
UPIRTF4IOU bk X1
Rear Body Mount

S4-018S
23y IFIT—ANR—Y— X2
Shock Tower Spacer

ZC-837
Jyyvy— X2
Washer

@B ©

-~ ZC-N3P
@ M3 Fv k X4
-~ Nut
S4-206C1
F7€v hAS— (1mm) X2
Offset Collar (1 mm)
Z2-206-8
ODﬂ:[] Ov RTY RKR—IL 8m X2
Ball Stud 8 mm
ZC-F310
IDIm]mm] M3x10 B5%+ v 7 x2
FHS Screw
ZC-BH312
Gmnmmmm M3x12 H&>Aw K X7
BHS Screw
ZC-BH322
M3x22 RF Iy R X2
BHS Screw

é

ZC-BH322
M3x22 Ry Ay R
BHS Screw

=

/\//
4-001‘vv
3 YA YITIY K

S4-018-1P
Uvoavosyo—
Rear Shock Tower

Wing Mount

Z2-206-8

ZC-BH312
M3x12 Ry Ay R
BHS Screw

S4-001W
UPRT4<OU b~
Rear Body Mount

S4-001W

RCPAN A
Mount Washer

S4-001W

DA VG AR=Y -

Wing Spacer

ZC-BH312
M3x12 Ry R
BHS Screw

e

Ov BRIV RKR—)L 8 m
Ball Stud 8 mm

Q
/(884—20601
7€'y bAS5—(1mm)
Offset Collar (1 mm)

ZC-N3P
M3 Fwv

Nut

L] ZC-F310
@M3X10 YSF vy
@ . FHS Screw

&>
3]

Ay IIT—AR—Y— =
Shock Tower Spacer

NAELVF (2.0mm)
Allen Key (2.0mm )




15. 702 M\TF++ U7 DEH#ILT

Front Hub Carrier Assembly

LK #8 DNE
Bag #8 Contents
S4-01077

AZN=YILRSATYv T~ - JOY K X2
Universal Driveshaft - Front

Z4-415A
AFFPUVITU—hk X2
Steering plate

Z4-4158
Z2F7U97OvILERE 1
Steering Block L & R TEa

S4-413-8
JO0YM\TFvU7 LERE 1
Front Hub Carrier L & R 1Ea

S4-008F2
702 bO7HRA7—4L X2
Front Lower Suspension Arm

—
SP-011H
RAIVINTEY X2
Wheel Hub Pin

2OV K RPUIINS— - F X2
Front Bearing Collar - Blue
Ojﬂ:u v KT kel 8m x2
Ball Stud 8 mm
BM-414WA
M2x4 RF I~y R X4
BH Screw
ZC-BH38
M3x12 RNy R X4
BHS Screw

BM-415C
@ NTF L UTPIAR—T— - B X2
Hub Carrier Spacer - Black
ZC-A3620B
@ I:I 2mm 7T AN—H— - & X2
2mm Aluminum Spacer - Black

@” BM-010BC

Z2-206-6

Ov RIYVRKR—=LBm X2

Ball Stud 6 mm

Z2-206-8
| )
B2-009AR
FPOY—YAF—LEY X2
QOuter Suspension Arm Pin
FIWZRFIITEY X4
Aluminum King Pin
ZC-BH24
ZC-C25N
M2x5 F+ v TJAIU1— X2
SH Screw
M3x8 IR&Z A\ K X4
BHS Screw
ZC-BH312
A
1.1;

E
BB-105-2 ZC-N4FLT
SX10 RF7UVT x4 MATIIFvy h-ER X2
Bearing Aluminum Nut-Thin

S4-01077

Universal Driveshaft - Front

Z2-206-6
Ow BRIV RR—)LB6mm

%Ball Stud 6Bmm
ZC-BH38

AZN—YILRSATYv T~ - JOV K

M3x8 &AW R @
BHS Screw

ATFFYVITU—h
Steering Plate

BB-105-2
i~
S0 BM-010BC
20V RXPYVIITHAS— &
Front Bearing Collar - Blue
Z4-4158 4 @\
AFFUvIJOvoL

Steering Block L

XETITER
Note position

BB-105-2
510 RPUVT
Bearing ZC-C25N
M2x5 FvyTRIYU1—
SH Screw

i
|

ZC-A3620B
2mm 72 AN—H—- 2
2mm Aluminum Spacer - Black

XETITER
Note position

0V M\TF+U7 L
Front Hub Carrier L

BM-414WA

FIVERFIITEY
Aluminum King Pin

%

72-206-8 Q @
Ov RIY RR—JL 8mm @
Ball Stud 8mm SP-0O11H

B4-011R
UikAJLI\T
Rear Wheel Hub
RAIWINTEY
Wheel Hub Pin

ZC-BH312
M3x12 Ry R @
BHS Screw

BM-414WA

FIVERFIITEY
@/ Aluminum King Pin

ZGC-N4FLT
M4 7IV=Fw &8
Aluminum Nut-Thin

ZC-BH312
M3x12 iRy Ay R
BHS Screw

S4-008F2
707 O7YR7—LA
Front Lower Suspension Arm

{
2 BM-415C
e NIFPUFAR—Y— - &
Hub Carrier Spacer - Black
ZC-BH24 B2-009AR
M2x4 Ry Ay R FPOI—PRT7—LEY
BH Screw Outer Suspension Arm Pin
QLHAIBERICHITE T . ¢

Assemble the right side in the same manner.

Ea NAELYF (1.5mm) AELYF (2.0mm)
Allen Key ( 1.5mm) Allen Key ( 2.0mm )



16. UVN\TF+ UPDEHILT r

Rear Hub Carrier Assmebly =
/ HTEBLIEEL X

ZR—Y—7% 1.5mm T TERT 2K

Z2-206-8 2T lomm
Ow RTY RAK—JL 8mn [F.Ov IV th 17 sﬂm
— Ball Stud 8m % (Z2-206-6) ETHERAL &L,
25 P . When using spacers less than S4-01065
R #9 DR gr%rﬁ%?l?i%?’\“—ﬂ— -2 1.5mm, please use the Ball AZN=BIWRSATYv T~ - UV
Bag #9 Contents 2mm Aluminum Spacer - Black ___@  Stud 6mm(Z2-206-6). ) Universal Driveshaft - Rear

o | S4-415RL ZC-S550
\" VYIRDTY b ¢5x0.5mm ANR—H—
<D Link Mount Spacer
\ % oL ©) @/
), W y :}
54-415R M ® )~
NS Z2-010BCM ’\\\ BB-105-2
)

UPNTFv U7 LE&R & 1 3CM_ -2
Rear Hub Carrier L&R 1Ea NPUVIHhS— Bx10 X7 UV I

i Bearing
. S4-415R ZGC-BH312 Bearing Collar
@ I M YY—K05m X2 M3x12 RE Ay i %ﬂ;ﬂ?inL A N
L~ Height Insert 0.5 mm BHS Screw Rear Hub Carrier L (@\ \\
7\ S4-415RL \9)|
JON__ uvswuvkx2 .
[ [ ] Link Mount BB-1352 S4-415R
5x13 XFUVT A RAYHY—K05m
. Bearing Height Insert 0.5 mm

XEEITER
Note position

7\ B4-011R
OHE UPkAILbnT x2
ﬁ‘ Rear Wheel Hub
St @

84011R = N I\ b I — NEREDHRIC &b
Ui b\ O . EYOMBAZEDDET.
Rear Wheel Hub - . S . )
ear heel fu @ A LNTE Pin positionis selectable by direction of the
- SO Wheel Hub Pin height insert (note direction of the protrusion)
$4-008R5B ZC-C25N tyF 4 VI N—YELTTERTEV
W, 1 — o
UPOFPYRP—LL5 LR & 1 M2x® & vy TATY 2 Use these parts for adjusting setup.
Rear Lower Suspension Arm L5 L & R 1Ea SH Screw o -
—o ([ @ 0 @ 1 @ 15 @
_—~__| L_—~__| L—~_
§4-01065 ) omm x2 Tmm x2 1.5mm x2
AZN—YILRSATYv Tk - U X2 :
Universal Driveshaft - Rear/65mm
Z2-415S810
o NTFPUFAR—— - TU— X4 Z2-415510 )
Hub Carrier Spacer - Gray NTFv 'J'7’7\’\°—b‘— - Jb—
ZC-A3620B BINAS S Hub Carrier Spacer - Gray
@I:I amm ZVZAN—Y— - £ X2 M4 EL—vavFy k @‘)\
2mm Aluminum Spacer -Black Serrated flange nut 2
|| ZC-S550
@»5x0.5mm VL X4
/ Shim
<[] Z2-010BCM
@D/\“?uya‘na— x2 &
/ Bearing Collar 1
ZC-BH24 S4-008R5B £«
M2x4 Ry AW R X4 UPOFHRF7—LLEL
BH Screw Rear Lower Suspension Arm L5-L Z2-009R3
2G.Co5N P PO5—YR7—LEY
[y M2x5 # ¢ v T2HU1— x2 Rear O,;‘frirgﬁspens'on
SH Screw
SP-011H ¢
C—— O RAILN\TEY x2 ZC-BH24
Wheel Hub Pin M2x4 RF I~y R
BANAS SEAIEEFCHITET. @ BH Sorew
7 \ . . .
@ M4 EL—oavFy h x2 Assemble the right side in the same manner.
\ g Serrated flange nut
- . — ‘o AZN=YILRSA TV v T MIHEITEHTY
BB-105-2 AZN=BIVRSA TV v T bOBHITH @ mucomRca@T=L) ’
5x10 RPUVUH X2 . . " F :%HLLZ-@ FICBERTEL,
- Universal Drive Shaft Assembly Installation . -
Bearing The Universal Drive Shafts come pre-assembled.
Please see below for disassembly/assembly instructions.
BB-135-2 S4-010TPC
5x13 RF7UVY x2 PERPIN =
Bearing Z2-010RAM Joint Pin
DES Lo % ®

_ Rear Axle ®
[ m:[] (:m:(@ - 54-010658 84.010TPC /\W
Z2-206-8 Ut Ry oiR—>-65mm CoUwT
Ov RIY RKR—)L8mm X2 ® Rear Dog Bone C-Clip @

Ball Stud 8 mm
$4-010TPC \J
PPPEESAN

Cup Joint @

ZC-BH312

M3x12 Ry VAW R x4 COUwTENTERIFHEE RSAN\—FZFERAL. ZEISEELEHNSDULFOTFESTRICUTEHLET,
BHS Screw ‘When removing the c-clip, use a precision driver to carefully pry it off, without deforming the c-clip.

Z2-009R3 ) ‘I
POI—HAT—LEY X2 ISvHTUR (B) EEHLET, AELYF (2.0mm)
Outer Suspension Arm Pin @ Apply a black grease. Allen Key ( 2.0mm )




17.202 b&UVPYR7—LOERD}F

Front & Rear Suspension Arm Installation

PRAYIY M FFRIICED/I\—Y7Z
BRULEBEOAESER
|| If use the left parts in front side,

58DT7vyaDllFEbEICKD., XFv RA. by R I\1 FOBEEIMTZAFET,
Kickup, Tread, and Height are adjustable in combination of the above 5 bushes.

the kickup angle variation will be
+0.6 mm like below chart.
HRIYU b .
+0.3m Suspension mount 1_:“:‘7 R
' FF FR Kickup
O mm —1°
—0.3 mm -0.5
—0.6 mm 10°
+0.5°
o R Nk +1°
Width Height

Jyvya10AA
Bushing direction

© W O

+0.5/71° HEATEITER

Kickup Note position

‘ fIVaY (A<D (7))

+0.3/0.6 mm @ @
Height

Z2-300BS
PYAYI Y N Ivva
Suspension Bus|

Y

>9)
Z2-300BS
—_— YRAYOV hIvva
Suspension Bushing
£ #10 DRE ey =

Bag #10 Contents 8 @ 'DS'Sm%r:i:r#\/
C_ o ) D O e

Inner Sus. Arm Pin

~cLw K £0.3/0.6 mm HEEITER
Width Note position

B4-001 —X @
JXUI= X1 5%
Bumper S4-300FF

ZC-BH38 JOYMYRIYIVKF
— M3x8 Ry Ay Rk S4-001 Front Suspension Mount F
|° | BHS Screw NN—
L Bumper

-
72-300BS @
HAYYY R Iwya X4

Suspension Bushing

O Co> O

S4-300FF
JOY MUY IV RF X1
Front Suspension Mount F

©

Z2-009835
»3.5mm L X2
Shim

ZC-F38
M3x8 S+ vwJ X2
FHS Screw

(o

ZC-BH38

@
M3x8 K& VA K X1 ZCF38 <
BHS Sarom M3x8 #5% v N

FHS Screw AN : ¢

[ J N®

IS
Z2-009R35 3 ) csB6
on o o 2 t! I5u59U2 (B) EEHLET. ABLYF (20mm)
: m Apply a black grease. Allen Key (2.0mm )




18. YUY B 27— LOED ¥

Rear Suspension Arm Installation

) (1)) (o8 )
58DJvyaDll#FEbEICKD. h—A. XAFv FA. Ly R J\1 FOFABHITAET .
Toe-angle, Skid-angle, Tread, and Height are adjustable in combination of the above 5 bushes.

a BRI UV MRFAIICEDN—YZEFERUCBEOAESE Ty a0A[E
1\_ JJIf use the left parts in front side, the rear suspension angle variation will be like below chart. Bushing direction

YAYIYV ~MRF H2AYYUY ~RR TPIFAFY R
Suspension mount RF Suspension mount RR Anti-squat

PIFAFY R
1° +0.5/1°
Anti-squat
15° AT @
+0.3/0.6 mm
Height
o g
2.5°
& £0.5/1°
3° Toe-angle
cUw K £0.3/0.6 mm
= . . . A i Width
Toe-angle 1 1.5 2 2.5 3
XEETER
Note position
(7o (=)
QO]
7 —
Z2-300BS
— BRIOY Ty ya
KZ#10 DAB Suspension Bushing
Bag #10Contents
HRYYY M Tyva
S4-300RR Suspension Bushing

Z2-009R35
AVF—PBRT7—LEY
7 Inner Sus. Arm Pin

D
/ 72.009S35
R HRP—LAN—H—

@ Rear Suspension Arm Spacer

UPHIIIV KR X1
Rear Suspension Mount - R

n_° A

S4-300RS
UPPAR DY RAXR—H— X2
Rear Suspension Mount Spacer

Q

S4-300RR
S4-300RS UVPHAYTIY MR
UVPHRARY DY pAR—Y—

Rear Suspension Mount R
Rear Suspension

Mount Spacer

Z2-300BS
BRIV MJTwva X2
Suspension Bushing

(1)
\_‘J
72-300BS

BRIV M Tvva X2
Suspension Bushing

O

Z2-009S835
RYRATP—LAR—Y— x4
Rear Suspension Arm Spacer

ZC-F310

ZC-F310
M3x10 B5% vy 7 x2 M3x10 H5% vy 7 @
FHS Screw (o) FHS Screw (

I J AN

Z2-009R35 Iy cS-BG

A VF—YRAP—LEY X2 A | G5vr50z (@) % AL

Inner Sus. Arm Pin SyoJUR (B) 22WULET. NELYF (2.0mm)
Apply a black grease. Allen Key (2.0mm)




19. R ES A Y —Dmb {FF

Sway Bar Installation

R#10 DB
Bag #10 Contents

CDR—ITHERT D/ (=Y
Parts used on this page

S4-412WS
AFESAP—p1.2, 1.3 XF1
Sway Bar ¢ 1.2, 1.3 1Ea
S4-412WH

AFTESAHF—p 1.8 X2

Sway Bar ¢ 1.8

S4-412H
AZERILT— X2
Sway Bar Holder

@51

z2-412
Ov RIVR X8
Ball End

[1D

ZC-206AH
AZER—=IL X4
Anti-Roll Bar Ball

d©

ZC-412SBK
A bwit— x2
Stopper

©0

S4-412B
AZER—IL X4
Anti-Roll Bar Ball

(oo

ZC-BH26
M2xB KT Uy R X4
BH Screw

(T

zZc-ca12
M2x12 FvwvIFRIUa1— X4
SH Screw

ZC-206A
M3x3 v hZXIUa1— X6
Set Screw

ZC-S834
M3x4 v hZXIUa1— X4
Set Screw

ZC-88312
M3x12 Ty bRIUa1— X4
Set Screw

ZC-SS33
ZC-206AH M3x3 £y hR&ZU 21—
AZER—=I
. Set Screw
P Anti-Roll bar ball
z2-412 (]
Oy RIVE
Ball End ZC-4128BK
| Abw)N—
7C-88312 Stopper
M3x12 v bRIYUa1— —B—'* — .
Set Screw ATESA Y-
] Sway Bar
F/1.2mm R/1.3mm (45— ~@Dirt)
F/R1.8mm (A—~w & / A2 Carpet/Astroturf)
\O
S4-412B
25 ER—Ib ZC-SS33
Anti-Roll bar ball M3x3 Y hRTU 21—
Set Screw

8
Front/37 mm I
| Rear/34 mm
4—/—>|

S0V KA. UVAZ 2ty hEEDFET. @
Assemble 2 front and 2 sway bar rod.

5

»‘/; ) a~
ZC-BH26
M2x6 RN\
BH Screw

S
ZC-5534 €
M3x4 v hZZU 21— @
Set Screw

M2x12 Fvv TR 1—
SH Screw

TN
=

M3x4 ty hRIUa1—. A RYI\—RERAFESAT—hH
HIBFL AL—XITEK KSITHBLTLREL,
Adjust the M3x4 Set Screws and stopper to remove
any play, but allow the sway bar to swivel smoothly.

ZC-BH26
BH Screw

®

ZC-SS34
M3x4 £y k27U 21— @
Set Screw

ZC-C212
M2x12 F+ v TZXIU1—

Allen Key ( 1.5mm)



20. 9=V I\v I )VDEMHILIT
Turnbuckle Assembly OFRONTO®

RF7UvI0Ov R X2 (A5my—2/\vI)b)
Steering Rod X2 (45 mm Turnbuckle)

Ball Cup Tool—<¢> ‘ \ — — S ——
%)‘ ~— — —D N,
ﬁ IOk 7y){—0y K X2 @48m&5—/\v o)b)

Front Upper Rod X2 (48 mm Turnbuckle)

Z2-206DM2 25.5mn |
Oy RIVE

Ball Cup i g \@\ E%

H—ROv R X1 (@89m&y—2/\vI)b)
Servo Rod X 1 (39 mm Turnbuckle)

BFADERIICEOTVET .

One side is reverse threaded.
F—2INvI)b
Turnbuckle

b
BM-TBL
Y=y I IF
Z22-206DM2 Turnbuckle Wrench
Oy RIVR
Ball Cup

TR
naneangene

Oy RIV RY—)LIFOY RIYV R SS/S/M [CIFERATEF A
Please note that the Rod End Tool cannot be used on Rod End SS/S/M.

AFrUuvioy R
Steering Rod

2 P~ U 7wil—0Ov R X2 B2my—>)CyI)b)
KH#11 OAT Rear Upper Rod X2 (52 mm Turnbuckle)
Bag #11 Contents B 28.8m .

Oy RIVR-FT7EY bk X2
Rod End - Offset

=

Z2-206DM2

OvRIVE X12
Ball Cup

Uy 7yN—0v R
( I ‘@‘ I ) Rear Upper Rod
SD-TB39N

39m&y—I)\w )b X1
39 mm Turnbuckle

[ E— )

SD-TB45N
45m&y—>I)\wI)L X2
45 mm Turnbuckle

C_ T 17
SD-TB48N
48my—I\wvI)L X2

48 mm Turnbuckle

[ E—
SD-TB52N
52my—>I\yv )L X2

52 mm Turnbuckle

\a
t! ISvoFUR (B) Z#BMULET,
Apply a black grease.




21.

70V K&YVYavIDHEH#ILT

Front & Rear Shock Assembly

R#12DRB
Bag #12 Contents

CDOR—ITHERTD/I\—Y
Parts used on this page

S4-548
JO0YbhY3avImRT 1 X2
Front Shock Body

S4-s4L
UvyavImRT 1 X2
Rear Shock Body

7 N\ Z2-S4AJ
( M [797 b7yt xa
Adjusting Nut
A\N—
Z2-S3
@ X330 UVIFvvT X4
O Ring Cap
N Z2-S6M
(O z=vorsxe
~ Shock End S

> Z2-S6M

N )
@])- YawsIVRL X2

A Shock End L
BM-S162
JOYhERRY - 8B X2
Front Piston-Black
BM-S172
UVEZ by -8 X2
Rear Piston-White

JORS

ZC-BH24

M2x4 RZ Ay R X4

BH Screw

Z2-S7T

FIVERY 3 vITY RR—)L X4
Shock End Ball

S4-83X
X30XUVT (FUF) X8
X Ring ( Clear)

1©

S4-54C
X30HD5—-A X4
Collar - A

1©

S484C
X30H15—-B x4
Collar - B

[©

Z22-84|
X33 vayviAUF—AR—H— X2
Shock Inner Spacer

Z2-S3
OUVT -98 X4
O Ring

Z2-S4AJ YS-7AA
OUVT-914 X4 OQUVT -¢pl12 X4
O Ring O Ring

O [0

54-828 I

X30 7OV hkvavovyv Tk X2
Front Shock Shaft

|

S54-34S
J0YbhYavIRT«
Front Shock Body

n I

S4-84L
UvPyavoks«
Rear Shock Body

Z2-S4AJ
oOuUVJ-pl14
0 Ring

O

Z2-S4AJ
FPIvARFw b
Adjusting Nut

®J0VKAH. UVES 2ty h2EDFET . @
Assemble 2 front and 2 rear shocks.

S4-s4C

Z2-S3

X330UVIF+vvT

O Ring Cap

e

Collar - A (Small)
S

X30A5—B(X)
Collar - B (Large)

s

$4-83X
@S xz0xuvs (ruP)

X Ring ( Clear)

S4-
4 X30

3X
XUzvg (u7)

X Ring ( Clear)

M2x4 RE Uy REGDADERE. 754 P—FXEDFHD

BECEIRLRIOYIEZTRALIEE L,

Tighten M2 screw without the use of plier, do not over
tighten. Recommend to use the thread lock instead.

ZC-BH24
M2x4 Ry U~y R
BH Screw

BM-S162

JOYRER Y - B
Front Piston-Black

° ) ~
Rear Piston-White ()]

BM-8172
UVPERRY - B

¥

%
5
|

] —

S4-52S
Front Shock Shaft

S4-s2L
Rear Shock Shaft

X30 7OV hoavovv Ik 7

X30UvravivyvIh

O 100

X30UvyavovvTh X2

S4-S21L I
Rear Shock Shaft

JOv bk
Front

Z2-S7T
YavIIYRKR=)L
Shock End Ball

Uy
Rear

z2-541
X33 aviAUF—AN—H—

Shock Inner Spacer

IU—DN—Y[EERLEEA.

JOv bk
Front

Phd
Rear

| 7289
YavIFvyITY—)
Shock Cap Tool

Y3y IER KT Assy
Shock Piston Assembly

Shaded parts are not used.

Z2-S6M
Y3y IIVRS/M/L
Shock End




22. 70V &YV 3y IDHBEHILITDDIE
Front & Rear Shock Assembly

®J0VHAE. UPAS 2ty hEEDFET. @
Assemble 2 front and 2 rear shocks.

BM-S812R
YavoFvryT

2avoFAI
Shock Oil

JOv k#6550 AAIEERNZFUFY
\

Ut #400 ECANET,
Fill to the rim with

shock oil.

Front / #550
Rear / #400

w e

AlQUIBssY o0yg 1uoi4
Assy g R ERNZOC

u g'g2
A|lguassy 3o0us Jeay
ASSY 4 RERAN

avIFAIEAN. Y3y
Vv MoK bEH L TRa%E

YavIFvvIZLOHD

REFT. ERDAHET .
Slowly move up and down to Securely tighten the
remove air bubbles. shock cap.

CDOR—ITERTD/I(—Y
Parts used on this page

23w Assy

ZC-C25 Shock Assembly

M2x5 F+ v TRIU1—
SHC Screw

45— & Dirt

YS-A750

2OV KRTVVT-F LYY
Front Shock Spring-Orange
YS-A1200

YS-400
2avIFA) #400 X1
Shock Oil

YS-550
vavIFA)L #5560 X1
Shock Qil

VWA

YS-A750
JOYRRTUVT-F LT X2
Front Shock Spring-Orange

PEPFYA PN FIYsIAt=1r{A}
FTHU LT, BNCRIEFAIVZ
HEWMD EXZERDAHET,

YAS-650
70V RRATUDT =T )L X2
Front Shock Spring-Purple

IAWVAVANAD

YS-A1200
UVPRTUVG-JU—2 X2

Rear Shock Spring-Green
YAS-1000
UVYZ2TUVT-TS5v o () X2
Rear Shock Spring-Black

R#12 DB
Bag #12 Contents

BM-S812R
vavIFvvT X4
Shock Cap

o

ZZ-SET
ATIUVTHAYT X4
Spring Cup

(1:1
(o

ZC-C25
M2x5 ¥+ v TR 1— X4
SHC Screw

Slowly push the shock shaft all
the way up, wipe away any

excess oil that has seeped out,
and screw in the bleeder screw.

UvPRIUVT-9U—>
Rear Shock Spring-Green

YAS-650

20V rRTUVT - \=TIb
Front Shock Spring-Purple
YAS-1000
UVYRTIUVG-TS5vo
Rear Shock Spring-Black

H—~Rw k/ AIZ & Carpet/Astroturf

B2-S9
ATV GhyT
Spring Cup

Z2-S93
2avITSAT 4w II\=Y
Shock Plastic Parts

JU—DI\—=YIFERLF A
Shaded parts are not used.

@)

702 bk 3vT Assy
Front Shock Assembly

U¥ 3w Assy
Rear Shock Assembly

Allen Key ( 1.5mm )



23. 707 h&YVY a3 v IORDHIF

Front & Rear Shock Installation

CDOR—ITERTD/I\—Y
Parts used on this page

¥Y3v IV MY IR #9 [CALTVET,
The shock mount nut are included in bag #9.

S

S4-008R5B
YavINRIVRFy bk X2
Shock Mount Nut

K #12 DRBE
Bag #12 Contents

CDNR—IJTHERATD/I\—Y
Parts used on this page

(B

Z2-S93
vavoFvvITR—IL X4
Shock Cap Ball

o[

M3 F40OVF v k X4
Nylon Nut

(@i

ZC-BH315
M3x15 iR UAwY R X2
BHS Screw

(o

ZC-BH318
M3x18 RFUAY R X2
BHS Screw

A\

M3FaOVFv bk
Nylon Nut

U2 3wy Assy
Rear Shock Assembly

OFRONT®

vavoFvyIR—IL
Shock Cap Ball

ZC-N3L
M3 F/OVFv bk
Nylon Nut

97
i A

\j
7
.‘ /

70V b3y Assy
Front Shock Assembly &

~
®)
(S
A 4
i

-~
4

ZC-BH315
M3x15 iRy Ay R
BHS Screw

Y3 wIRIY MY MER#9 ICADTVET,
The shock mount nut are included in bag #9.

B HIBS 3 v 5D Ry b
| DEFCED BN EDDET .
S Mount position is selectable by
< > direction of the shock mount nut
QQ (note direction of the marking)

O
R S4-008R5B ) -
ttﬁl Y3vsROY My k| KEECER
Shock Mount Nut Note position

e ‘
%C-BH3]8

M3x18 Ry A R
BHS Screw

@@

Allen Key ( 2.0mm )



24. E—5—DH]bFF

Motor Installation

FOEHE
Flat side

QY 7 =5 (migcmarau. ) @

/\/ Motor ( Sold Separately. )
EZAF (BIECHAETEL. )
Pinion Gear ( Sold Separately.) 2Y hAZUa— RIESD
Lightly tighten.

S4-304-2 Set Screw
ZC-F310 E—5—TFHT5—
M3x10 REIAwY R Motor Adapter
FHS Screw

P

ZC-BH310
M3x10 RH Ay I\'ﬁ

BHS Screw

FrOlEHEOEE 0.3mm BEAY DL KSICEDEFT,
HIDETEDEFVHIIBELL T KB TER TS,
e, COBBMIRT EDEEBENEUD, BEDELED

—_— TcHFRIFEECTITOTLEEL,
pr. — Adjust the meshing of the gears so that there is
R #13 DT approximately 0.3mm of play in between the teeth. Be
Bag #13 Contents OEZFVFVERN—FVOEBICEDETERLE T, careful, as too much play will cause the gears to strip.
@ Position the pinion gear so that the teeth line up with the Please adjust the gear mesh carefully, as insufficient
spur gear, then secure it tightly. clearance between the teeth will cause excessive gear
O =4V OHHEDEEEEL. GO ZE L > DEHAA noise, as well as causing a drag in the drivetrain.
— [=} aRTE R i
THhS@ERZEMDIAHET .
® Adjust the position of the pinion gear so that it meshes
S4-304-2 properly, tighten the ® screw, then tighten the @ screw.
E—5—7FTH— X1 R .
Motor Adapter KEZAVFVIF 17T ~31TETRECEFT.

FYLIAFTERESRTEL,
Capable of fitting pinion gears from 17T to 31T.
Refer to the gear ratio shown below.

1:1)
©

ZC-S36
M3x6 Dw+— X2
Washer LI b D S
Pinion gears that will fit.
IDIﬁmmm Spur Pinionf 1717 | 18T | 19T | 20T | 21T | 22T | 23T | 247 | 25T | 26T | 277 | 28T | 29T | 30T | 317
ZC-F310
M3x10 5% v x2 80T (Standard) | 11.76 [11.11 [1053 1000 | 952 | 9.09 | 870 | 833 | 800 | 769 | 741 | 714 | 690 | 667 | 645
FHS Screw 84T (54-5684D) | 12.35 [11.67[11.05 1050 [10.00| 955 | 9.13 | 875 | 840 | 808 | —

!

ZC—BHB]p )
M3x10 IRZUAwY K X2 NAELVF (1.5mm) @ NELYF (2.0mm)
BHS Screw @ Allen Key ( 1.5mm) \ J) Allen Key (2.0mm)



25. U —ROED ¥

Servo Installation

U =R N\—ZRDOMIFBRICHT. T—ROZ1—bSILFFABZETOTIEEL,
GELLFZOmtE Y FOBIREHBIZ % CE R EL.)

Make sure that the servo is centered before attaching the servo saver horn.
(Refer to your radio manual for more information.)

YOKOMO /7 FUTABA

SANWA /KO / JR

Hitec
K#14 DT
Bag #14 Contents
ZDON—ITERT /(=Y
Parts used on this page Z2-206-6

Ball Stud 6 mm

(o _ 0o
(o=’
o

S4-203P2

C Z4-200
P—RIYDY R IL—h X1 Y—Rk—>
Servo Mount Plate Servo Horn
ZC-S36
M3x6 Jv ¥ v —
Washer A v
Y
ZC-BH310
S4-203A2 5 N
2 o M3x10 iKY Uy R
PIWEZY—RIDTU b~ X1 BHS Screw

Aluminum Servo Mount

BHA3YITAOTVET,
3 different types included.
—~/

Z4-200
P—ikik—> X3
Servo Horn

Z4-200
P—RI Tk X1
Servo Mount

Oy RIVRKR—=)LBm X1

Ball Stud 6 mm

C-837 ZC-S36
3TvYvy— X3 M3xBTvyv— X1
asher Washer

©

=N

I

C-F36
6 YSFvwv T X3
Screw

=N

X
HS

n

g

ZC-BH36
M3x6 R&ZUAw K X3
BHS Screw

g

ZC-BH38
M3x8 IR&Z U\ Kk X4
BHS Screw

(o

ZC-BH310
M3x10 RF Ay R X1
BHS Screw

Ow RIY RKR—)L6m

| 85 -

M3x6 Y5+ v v

ERTIY—RICEDETY —RR—YZBRU TS, ZC-BH38
Select the servo saver adapter matching the M3x8 & A R @
servo being used. BHS Screw

i}
g
"%ﬁﬁ

~

ZC-BH36
M3x6 Ry R
BHS Screw

S4-203P2
PJ—RI OV~ ITL—b
Servo Mount Plate

Z4-200 <.|)
PY—RIYDV b~
Servo Mount |Q

S4-203A2
FPIWEZY—HRIIV ~
Aluminum Servo Mount

Y—iK GERSHETEL.)

Servo (Sold separately.)
D
ZC-837
M3Tvyv—
ZC-BH38 Washer
M3x8 K& A R
BHS Screw

2,
)

(U
“

FHS Screw

Allen Key (2.0mm)



#. AE— R bO—5—OE]DRFF

Receiver,ESC Installation

26. 28

BORIEZSY—F—FTHAPENZHER O THSEEL TLEEL,

Before mounting the receiver and speed controller, use a cleaning agent to remove any oil or dirt from the mounting surfaces.

(.

., AE—RIY bO—5—ZWO T 2R

=

2

TEL)

W
o

ZR-200A
FPITFINA4T
Antenna Tube

==
=

., AE—R3> hO—5— (BhiCH

M3x4 vy hZXOUa1—

Z(C-SS834
Set Screw

Receiver and speed controller (Sold separately.)

=

Q Double-Sided Tape

A XICTEDET
Ny hULET,

Cut to size.

q
/5
2

Parts used on this page

ZDONR—ITEAT H/I(—Y

ZR-200A
FPITFFINA4T X1
Antenna Tube
ZC-203

mET—7 X1
Double-Sided Tape

R#14DAT

Bag #14 Contents

M3x4 £y hAFZU 11— X1

ZC-SS34
Set Screw

(m



27. 1Ny FU—TJL— hOH]b f}F

Battery Plate Installation

vy —/5iA Ny FU—/FiH
Center / Forward position : Battery / Forward position

ZC-BH38
@ M3x8 &Y R~
BHS Screw

S4-118P2
Yy — /%5 \yTU—/FiA

Battery plate Center / Back position : Battery / Forward position

TYy—/FH NNy FU—/E&FH
Center / Forward position : Battery / Back position

vy — /%5 N\vFU—/%H
Center / Back position : Battery / Back position

1 BILYA X2 33—k Li-Po [CHit zcBH320
Compatible with 1S-size shorty Li-Po packs h|3/|H3§,Esc3:?;v5v, I R
$4-002sP2 (not included)
R RRR—t—

Post spacer
RARZIR—Y—ZBHNTE 1 LTS X
Y3—hLi-Poh T4y RUET,

O THUEE M3x20 RF U R,
M3x10 B SERBRETHEL EE0,
Removing the post spacer will allow
a 1S-size shorty Li-Po pack to fit.
Please use a M3x10 button head
screw and a M3x 10 flat head screw
(not included) for this configuration.

o®
19
-

o®

J
[e J

ZO7WF 1 &)U Lipo (£& 93mm) DHERLE T,
This hole uses only 1-cell Li-po (Total length 93mm).

ZC-F310
M3x10 S EX (HI5E)
FHS Screw (not included)

— OHHHE
=~ =X BICHBI/BEDEYY—T JZERT BHIF. 80T R/\—F1,
®#15 ONE ¢ 10X02 Y LAEFETAE P,
Bag #15 Contents When using center diff that you already have please

80T spur gear and ¢ 10X0.2 shim.

3) S4-118P2
RyFU—=TL—h x1

Battery plate Y5 -FT (HBULTHFEA)

@ Center Diff (Not included.)

((

S4-SG80CD
Z)\—F+ 80T (BEETHETEL,)
Spur Gear (Sold separately.)

ZC-837 ®
M3 vy p— X2
Woshor ZC-S100S

6 10%X0.2 Y Lx XB (FIERTHETEL, )

Gmmmm Shim (Sold separately.)
ZC-BH38

M3x8 R UAw R X1 ABLYF (2.0mm)
BHS Screw Allen Key (2.0mm)




28. ¥4 v DiEE. MbFF

Mounting Tires, Wheel Installation

FATVDTA REHL D, KA )LEDIR™ ICHRREEERZ
MUAG. @Y A REEELET,
Pull the sidewall of the tire slightly away form the
rim and apply CA(Cyanoacrylate) glue in between
the tire bead and rim.
FAVICAVF—ARYIZRUAH, T4 TDY TZRAILDBICIEDRAHET
Place the tire insert into the tire, and tire onto the weel.

BRRA SR
(BhECHARTEL,)
CA(Cyanoacrylate) glue
sold separately.

B4-827 / B4-827W

U ka—IL
TF-610 BM-T16 Rear Wheel
JOVh5A4+ 70V MM YF—ZARVY
Front Tire Front Insert

YLV, AVF—RARVY, RA—IVEEBLTHBDFEBA
AECHAELEEL,
Tire and insert, wheels ( Sold separately )

B4-827 / B4-827W
U RA—IL BM-N4S
Rear Wheel M4 EL—varvrv b

Serrated flange nut
A =)L BERCHRTEL.)
Wheel (Sold separately.)

B4-821 / B4-821W
20V hkA4—=)b

ZC-N4FLT
M4 7IV=Fw -5E8Y
Aluminum Nut-Thin

[:@&—yvﬁma@\“—‘y] S EERICEELFT
Parts used on this page Secure each side in the same manner.

v4‘§w
Q)

\W—g
ZC-N4FLT

M4 7IL=Fw b-FE X2
Aluminum Nut-Thin

7 \
! J

BM-N4S
M4 EL—3vFy b X2

Serrated flange nut @




Body and Wing Cutting

29.1RF«. UMV IDAY b~

l

>

e}

o
o9 o
%e Q

e
s
a®2ep
— 5=
P YR
nlosg
dpnaa« 2
IR v 0 O
~. O = 4
4ﬁ_7f%r
REREOE
w Reca
._99._ 200

n=%x
L dnﬁ
NE MQCB.GGV.
EPNE 8>>c 50
G 5 Hiots 200
NE _uaamp_R
X TSIREN=S
0 /||P._|JOCB
haBG L
HHTRYY

RF4RDU b
Body mount

@Bmm

v
e

this pag

Ny RSAUITHE>THY FUFT,
Cut along the cutting line. '
d on

DR—ITHEAT /-

Z
Parts use

[



Painting the body & Body and Wing Installation

ORT 1 DEE

M7« Ol (BEE) ZPEERICHRZPRIVZEEVRLE T, B PRIUNMIELTVS L, BREDIDNNORERELED FTOTUFH > TIEEV, HFRIEKDZ
Lo bEE>TLEELY,

BRI DAICTAY RERZBRUVEVKRSRT A BAINSYRAF U IY— 2D FE T, ZOBRICYRAFYITY—MRT 4 [CEBLTVWEVEICUHDERICEDDTERL
TLIEEL,

BRERY A—RRA NER U\ NSRAS—ATU—EE) ZERLTLLREEV. ATU—ZRIE 1ETEED UTULFES EBRD NED. BDLATHTEDDT. 2FIC
BLEOTENL2~BEICHIFTERITDHRIICLTLLEEL,

¥IRT 4 REIDREY — MIBREICHDTKSICLTLIREEL,

@ Painting the body

Wash the inside of the body with luke warm water and a mild soap or detergent (such as liquid dishwashing soap) prior to painting. Qil residue or dust
will prevent the paint from adhering to the painting surface, and possibly cause the paint to peel later on. After washing, thoroughly dry the body to
allow the paint to adhere properly.

Before painting, apply the pre-cut masking decals to the window and light areas on the inside of the body. Press down the edges of the masking tape
to prevent paint from seeping through.

Use a spray paint formulated for use on polycarbonate bodies (such as Pactra brand spray paint). Spray several light coats, as evenly as possible. For
best results, allow each coat to dry before spraying the next coat. Avoid spraying thick, heavy coats. This may cause the paint to run, preventing the
paint from looking uniform in color.

Remove the outer protective film from the body after painting has been completed.

@ /1—)LDELb A
cRT « REIDFREY— ML THSITVET,
OF h—ILZzERE—HEICYIDIREF T,
BIRDHEOAZEDI LAY RLTTH—ILEBABICEDEET,
OMBHNRE 2B LT DAMREZERD VLD SMBEN FNIEWLK S ICAE D TLEFKT,
#TA— IV DBRICERZELIADN L TULES LA A b VY IDERICIED F T,
@ Applying the decals
@ Include the decal backing when cutting out the decals.
@ Remove a small piece of backing from one corner of the decal. Position the decal and press the unbacked portion onto the body.
® Once in position, slowly remove the remaining backing from the decal, and slowly press the decal onto the body.
¥ Applying the decals with the backing completely removed may cause bubbles and/or wrinkles to form.

Front
MBEUTH BT A—ILEIED FT %
Apply the decals after painting.

=l

S4-101LW
RRAFVII—h
Masking Decal

NIvIF—T
Velcro Tape
RIYITF—=TEEH(C
Ay FUTERALET,
Cut the Velcro tape in
half before using.

OSFHRICHEIRICRT « AAIICEED F T . @
For the opposite side, apply in the same
manner to the inside of the body.

Y4 ZC-105_
RC-313M 3“{“/7{_7
J— I\‘t") eicro lape
Body Clip .

COR—ICIERT )\ — /
Parts used on this page ‘

S4-101LW
RAFVIV—h
Masking Decal
Z2C-YZ-4

YZ-4 FH—IL X1
YZ-4 Decal

ZGC-105
NIvOF—T xXF1
Velcro Tape (One of each.)

a
===

RC-313M
J—REY X2
Body Clip

ZC-105
NIvIF—T
Velcro Tape



YZ-4SF2 Exploded View Y

BM-S162 (F)
BU-S172(R) ()
S4-S28 (F) -
S4-82L (R)

22-84l

S4-848 (F)
S4-84L (R)

Z2-S3

Z2-S4AJ

YAS-650
YS-A750 (F)
YAS-1000
YS-A1200 (R)

Z2-893

Z2-87T

2 3

& o

ZC-BH310
S54-002FR

ZC-F28TPH $4-503D16 \' ’.\\) zcnse @
£ 54-302F zc-A36108 (0

$4-302H2

%@M
S4-203P2

S54-203A2

B2-670C

S4-303P1

Z2-206DM2

B2-670C

S$4-3030P
ZC-BH310

S4-303AJ2

22-206-6 $4-303Ms2

SD-TB39N
Z2-206DM2

BB-1510

S
S4-010B65(F) @,

S4-010B98(R)

ZC-BH310

ZC-SS43LF

$4-010CD

BB-105-2
) B2-010BC

ZC-BH312

BB-135-2
ZC-8508

S4-503R16

T ZC-A3630B

IS
72-206-10
54-002FL

ZC-BH312
ZC-BH310

ZC-S1008
BB-1510

ZC-BH38

54-002BC

ZC-SS33

‘M

@b ZC-8833

ZC-206AH

S4-412WS
S4-412WH

ZC-88310 Z2-412

S4-412B

SD-TB48N

72-206DM2
S4-300FR RS
G N
ZG-F38 Q‘%
(
723008

zgo

@

S

SD-TB45N

Z2-206DM2

=

zc-ce12 ZC-A3620B
Z2-206-8

ZC-BH24 72-206-6
ZC-BH312
(ﬂ ZC-BH38
N Z4-415A

RS
Vo) ZC-N3P

$4-01077

masl ]
vt z2.87T

ZC-BH315

ZC-F38 W
ZC-BH24

B2-009AR
S4-008F2

N
BM-415C
BM-414WA
ZC-BH312 SP-O011H
B4-011R

ZC-N4FLT

§4-201P




$4-303DCB ZC-F310

BB-1510

$4-001W
ZC-BH312
B2-670C
2C-537
54-5G80D S4018-1P
BB-1510 ZC-N3P
ZC-BH28TP Z2-S9
$4-503DC S4-302H2 ZCH
ZC-S50S S4-302R
' 54-503GHC
S4-002BC

ZC-BH38 ey
X
S4-206C1
% S4-500GM ~ ZC-N3P
ZC-BH310 B2-503GM S4-001W

ZC-BH312 ZLBH312
$4-503D16

ZG-8508

BB-135-2

S4-002RR
S4-302H2

S4-302R
B2-010BC

ZC-SS833

ZC-BH26

S4-412H

S4-412WS

BB-105-2
ZC-SS43LF
54-010CD
54-01 059%
s4-4128
54-412WH

ZC-BH312
54-002RL
S4-302H2
> ZC-412SBK

ZC-BH38 ZC-S833
2 S4-300RR

Z2-300BS

o

54-304CP2

X Z2-206DM2
ZC-BH310 \% SD-TB52N
$4-304CM2 S
ZC-BH312 >
2 Z2-206DM2
@ S4-300RS

%}\\é ZC-F310
/ 72-009R3
ZC-BH24

] éé =) 72.206.8

Z %/ ZC-A3620B
) 2/ S4-415RL

< S4-415R
ZC-BH312

ZC-BH318 /®
22-S7T
ZC-BH24 S4-008R5B

§4-01065
ZC-8550

BM-4817 ~ 26

ZC-BH38

ZC-837

)
@ -
&) _sansp2 = 20537

ZC-F38
ZC-BH38

S4-002sP2

BM-N48
§4-0025P2
S4-003RC2

ZC-BH38

54-00282



Y ZH T} ==

SETTING SHEET Veol
DRIVER

DATE

CIRCUIT

OINDOOR OOUTDOOR

ODIRT @ASTROTURF @CARPET OGLASS OWOOD
OWET ODRY ODUSTY OSMOOTH OBUMPY
OHARD PACKED OCLAY OBIUE GROOVE O

OLOW TRACTION OMED TRACTION OHIGH TRACTION

Carpet / Astroturf Setup

¢CAMBER @ +—0O 3
@TOE OIN @e0UT 0.5

;f/i' @RIDE HEIGHT
1.8 mm

5 2

12 mm

Plastic @

OPlastic  AjuminumO

OGraphite

¢CAMBER @«—0O 3

@®RIDE HEIGHT

005
e

© S4-300RF2 (1W)
° X2

o1
o o=

F/# 10K
O2 @4 gear

R/#10K
O2 @4 gear

oR2
oF2 OR1
OF1 ORO
OFO -
OR-0.5

MOTOR

O Aluminum

SPRING

O ORANGE (YS-A750)
@ YAS-650

OIL

# 650

O 1.6mx2(BM-S162)
® 1.6mx2(Z2-5162)
OStandard
t@2.0 o022
mm X

) ODotO(SF)

3 &) @®Dot1(SF2)

OPlastic
@Aluminum

O Aluminum

SPRING

O GREEN (YS-A1200)
® YAS-1000

OIL

#6850

O 1.7mx2(BM-S172)
® 1.8mx2(Z2-S182)
a4 O Standard

‘@20 o022
mx 1

1

12 mm

mm X

QForwardI OBack

A 1]

GEAR & Spur T / Pinion 25

BATTERY ©

[ (o
e O ,.F "0 ® @ @ Chassisbrace

ESC O YOKOMO RPXIO  OYOKOMO BL-PRO4

ol

O

.uSide plate

FRONT
TIRE © YAU-6855 Cactus fusion

REAR
TIRE “ YAU-6838 Cactus

INSERTS < YAU-6733 Medium

INSERTS © YAU-6734 Medium

WHEELS < B4-821 /B4-821W

WHEELS © B4-827 / B4-827W

d3aHL0O j|3dll

COMMENT




CIRCUIT
ODIRT OASTROTURF OCARPET OGLASS OWOQOD

SETTING S HEE T Ver01| OWET ODRY ODUSTY OSMOOTH OBUMPY
OHARD PACKED OCLAY OBIUE GROOVE O

DRIVER DATE OLOW TRACTION OMED TRACTION OHIGH TRACTION

: O Aluminum
e® ODotO(SF) ¥ a X SPRING
€®TOE OIN OO0UT ° : &) ODot1(SF2) ey O ORANGE (YS-A750)

OPlastic
@RIDE HEIGHT OAluminum

@ CAMBER O+—0O

mm

i _ PlasticO | .

M OPlastic  Ajyminum O g | OmEEISTER)

¥ g OGraphite ©

*e 7/’ o 5 R ey O Standard
LI\ i - 1020 022

|
T o (8 : mm X

mm X

@®CAMBER O«—0O ° _ O Aluminum
oADK SPRING
@RIDE HEIGHT I O GREEN (YS-A1200)

O 1.7mx2(BM-S172)

O
a4 O Standard

to20 o22
mm X

005 005 '
)(_ 1.

0S4-300RF2 (1W) © 0 omQ omD

CENTER O Forward OBack OForwardl OBack

F/# o P :
02 04 gear OOF2 OE? o J‘L] 02

R/# 8:2(.:') ORO e
02 04 gear OR-05 = ®

MOTOR =3 Rotor
GEAR & Spur T / Pinion 25

BATTERY © .O @ ,O: :O O O O-Chassis brace
ESC O YOKOMO RPXI OYOKOMO BL-PRO4 05 o O-Side plate
—

O

FRONT REAR

TIRE = TIRE o
INSERTS < INSERTS ©
WHEELS < WHEELS ©

COMMENT

d3aHL0O j|3dll




PARTS LIST

YZ-4 SF2

= =- YZ-ASF 8 R5E D1 — YT hev k(6788
m & = A & sa412ws ] Omm’f Lo (6H%) ¥850 @
saa1oWH gg;qs;@;gnfm?»rv \—Rtv - (588) v850 ®
Fv b S4412H  YZ-4SF R RHE HLI— ¥380 @
B-YZA4SF2 ;27405'52) iﬁ%i}“fﬁ F70-Kh— ¥64,800 S4-412B  YZ-ASFR AFE )b (¢ 20mmR)(\—K ZILRA ) ¥360 @
S4-4138  YZASFA JOVK RZ7UVY \T F4 U7 (8E) ¥680 @
4001 V245 90 kS a0 @  SH41808  YZASF2R JOYNAFTUYINTHvUT 6E PILIH ¥4.800 @
JRRYR= S4-415R  YZ-ASFR R UT N\TF+UT / Tyvus (93mEY) ¥850 @
S4-001W  YZASFR DAY T ROV I/ MFARIY ¥800 @ o A1BRL  YZ-4SF2f UvZ Y~ (S4-415R/Z2-415RDC A) ¥1280 @
§4-00282  YZ-ASF2 R XAY Y=Y (N FTILRAF) ¥7.700 @ o4 500MG3 YZ-ASF R XS £ 7T Fu bk (UVIRTRIRMA) ¥4.200 @
saoozsPe ARk Fumremot ¥1.380 ®  S4-500GM YZ-4SF2 F ¥V T XUFFUR Fv k(¢ 15mm YLA) ¥650 @
S4-002FL  YZ-4SF2 R 7Ok JULY ~Aw K () 7ILSH) ¥2.200 ® S4-503GH  YZ-ASFR F/R*v 77 7-2 ¥500 @
SA002FR  YZASF2 [ IOV F IUbD ~y F ()P =E) w000 @  S4B03GHC YZASFA F/R#V 57 r—R%vy7 ¥960 @
SA002AL  YZ2SF2mUT 1007 ~o F(ENFLSE) ¥o200 @ S4503RI6 YZASFR ¥/ 40TUYU++ (S4503D16 ) ¥2500 @
SA00EFR  YZASFE M UT 1Ub2 ~o F B N FL=R) vo200 @  S4503D16 YZASFA F7M 16T K54 J#1 (S4-503R16 W) ¥1050 @
S20025C  YZASF R 1005 ~y EFr o7 (FIL=8) ¥1050 @  S45O03R17 YZASFR ¥/ 40TUYU++ (54503017 ) ¥2,500 %
64.003 NZASFF 909/ UP St Tz ¥700 @  SAB03D17 YZASFAFIM 17T K5 J%+ (S4-503R17 HA) ¥1,050 %
S4003FC  YZASF R 909k T 9—y F0—2 T—F COm) ¥700 @  S4B03DC  YZASFA #v FIR K547 nvJ (F/R/€v5—) ¥1.400 @
S4-003RC2  YZ-4SF2 B Uty v—YIL—2TL—h (CG &) ¥800 @ 545042  YZASF2B ty—FPTT by b ¥4,800 *
croomrs | YZASF2R IOVK 9X F—is (5178) vono @  O4O0U0H YZASFREYS—¥p7Tr-2 ¥580 *
(Y395 BN/ AV F—p 35 E) S4-504GHC YZ-ASFR €v9— F757 5—2 Fvv T ¥960 %
sa00smss  YZ-ASF2 A LE/LD Ut YRP—4 (517 B) veo0 @  S4B04GG  YZASFR £Y5— #1FT 5 =AM AR ¥200 %
(755 —0 30/ (¥F—¢ B5E) S451S YZ-4SF2 @ 7OV N X30" Y3w5 By k ¥5600 @
YZASFA F.A=/—Y) v T~ (7 7mm =) S4-s1L YZ-ASF2 B UV X30" Yavs vk ¥5600 @
SHOI077 ZeNAFLT By 1R) Y2808 L ees YZ-4SF2 B 70OV N X30" Yavsvw T~ ¥680 @
S4010FA  YZ4SF A 70 k 75l (ZC-NAFLT §8F v NG ) ¥500 @ guco NZASFR A U XBO" S awomI N Y650
S401065B YZ-2/YZ-4R 1=)\—H L fi— (65.0mm)(S4-01065 ) ¥620 @ Gicoar yz4sFR M DOV M XG0 Yav5S v Tk (FHYA—R) Y1200 %
§4-010778  YZ-ASFA 70V k R— (77mm) ¥620 @ S4-52LT  YZ4SF2M Uv "X30° Y3wsYv Ik (FFYI—h) ¥1,480 %
S4-010B65 YZ-4SF2 A £ 5—fi— (65mm) ¥650 @ V7.ASF2 B S0Y I X30" a9y
S4-010B98 YZ-4SF2 A &> 5 —k—> (38mm) ¥750 @ 54548 (S4-S3X/S4-S4C ) ¥840 ©
S4-010CD  YZ-4SF2 B &Y% — RSA4ThvT ¥800 @ sa-54L YZ-4SF2 F§ U+ “X30" Y avaRT« ¥840 @
S401065  YZ-4SFA Ut 1=/\—%)L Y7 k (65mm Ki—>) ¥2.800 ® (S4-S3X/S4-S4C B)
S4-010TPC  YZ-4SF f "C-clip’ 1=\—H U Va1 FEY ¥380 @  S4-83X YZ-4SF2 f "X30" Y3 w5 X U5 (3.0mm) Y460 @
S4-017-1P  YZ-4SF2 B 7OV k Y3 ws #7— (CGH) ¥1480 @ S4-S4C YZ-4SF2 | “X30" Yyavoh>— REES2EAN) ¥480 @
S4-018-1P  YZ-4SF2 [ UvY 3y 59 0— (CG &) ¥1,880 @ s4aTBse  YZASFRR FIVHMI—VIlwoltyh ¥3,900 *
S4-0185  YZASFA Y3 v §T— AN—H— ¥250 @ (187 7HFN/VYF) '
s DY - yYZ-. SR
saromwe (SO0 77 PR YZ-ASE P2 BRI« ¥egoo koo YZARNILESYD 1 BU5—UVs | SIDY K ¥1450 ®
sa101 YZASFF JIYET N Y ZASF ST AT q Y2500 % (U—MR—f) :
(RRFVTY— M) : 744155  YZ-4B R57U5 I0v5 (L/R) ¥650 @
satoiLw YZASFA JOVET IR YZASF S BRIAT 1 vo500 @ 2441556 YZARRFFUYY JOvs LR (95771 MR ¥850 &
(RRAFVTY— ) Z4-415A  YZ-4F CG® ZF7UVY TL—k (14A) ¥460 @
S4-118P2  YZ-4SF2 B /{wFU—FL—h 2 B /4 B (CG &) ¥520 @
S4-200 YZASF B 257 7UY NILo5U5 L/ R ¥300 @ OTMB/CALB | U% 795— 9% 7—L BV
S4200A  YZASFR RF7UT NLESY5 L /R (FIVER) ¥3100 x 220093 (43%n5 py) ¥400 @
S4200P  YZASFR NILISH F—Is TL— (CO®) Y480 * oo e DIMB/CALS UT A¥7— YA 7—h EY 420 ®
S4-200P2  YZ-4SF2 A NSV o7 —LTL—h (CG&) ¥480 @ (¢3514YF—EY)
54-200B2  YZ-4SF2 B NILUS5Y 5 TL—2Z (CG B )(S4-00252 A ) ¥450 @ 70.009535 DTM3/CAL3A ¢ 351 >F—EVH ¥420 @
S4201CL2 YZ4SF2F Y5 —Uv5TL— | (CG & )(S4-00252 A ) ¥900 @ AN—T—/ VL (HAEN)
SADOIP  YZASFRANDSTS HAN (7 I=) ¥600 @  Z2010RAM YZ2/4/DTMA U P52l (Z2-415R0M BR) ¥550 @
SAD0BAE  Y2ASFD R St < b (b2t Y1000 @ 22010508 YZ2/YZ-41=/¢—¥ fi—Y (65.0mm) (Z2-008R F) ¥620 @
S4-203A0  YZ-ASFF H—i v9Y k (SH)(FILSE) yoo0 x ~ Z2011R6  YZ-2/ 8mm U¥ AL \T ¥980 *
S4-203P2  YZ-4SF2 B H—if ¥ hIL—h (CGH) ¥830 @  Z2-208DM2 Eé’i/gzé#]m Rl T e (20E) ¥750 @
S4-206C1  YZ-4SF2 F Ov RIY RR—ILAS— (£ 7ty ~1mm) ¥1.300 @ NZ2N74 5 HD @ 5.5mm Ov KL K fib
S4-300FF  YZ-4SFA@ 70k Y2 b (Fiffl )( ZILS5) ¥1,800 @ 2220866 (L om smm/afEA) ¥480 @
S4-300FR YZ-4SFA 70V~ SARDV b (%A 7IVZR) ¥1,800 @ 255068 YZ-2/YZ- 4F HD ¢ 5.5mm Ov KTV K R—)L ¥480 @
S4-300RF1  YZ-4SF2 B UT YYDk (Fifll /1 BT+ R)(7ILEm) ¥1.800 @ (2 8Bmm/4 BN )
S4-300RF  YZ-4SF B U YR¥D - (A1) ( 7ILSE) ¥1.800 *  zopogio YZ2/YZAR HD ¢ 55mm Oy KIVK K-l ¥450 ®
S4-300RR  YZ-4SF A U X9k () 7ILSH) ¥1.800 @ (;;;D‘E(;c;mm/:S@A; = e
54.300RS zTZ’JﬁSE%ﬁ 1.0mmEUY YRAZDY k ZIR—Y— vao0 @ 2220812 Z*‘JE-‘B i, {Eg\)' mm 0 BEF R ¥480 @
S4-302F  YZASFA 7OV #¥ Ky R (J5T74 MEE) ¥1100 ®  zogooss JDYSOALSE e o) ¥1,000 ®
S4-B02R  YZASFB Ut T Ky I (55774 MHE) %860 @ VI BNTA S aF 25 Dy FL K w20 ®
S4302H2  YZASF2 @ %% Ky HR N1 k PHII—/ AR—H— ¥850 @ DTM3/OALS
S4-303MS2 YZ-4SF2 B AU w/(—F 1Y RS54 T YT K ¥1100 @ zea1ssio o ommE 10 ¥140 @
L T
. — Z2-S4AJ YZ-2F "X33" YavI FIvAbFv b ¥450 @
S4-303P1 z(lz\fslflﬁmj;g{fﬁ ;—m FAAT TU—h ¥720 ®  z2.84C YZ-2 8 *X33" Y3 wohS— (3MEESZ2EA) ¥640 @
— zo-s4l YZ-2F X33" Y3v5 £vF— A~—Y— (1 0fEN) ¥300 @
84-3030P z(,z\fs,f;’f]”ﬁf#; B7oz= L=k ¥1.180 @ 25.56M YZ-2/4/DTMA ¥3 v U TV R I5RF 4 v/~ ¥580 @
S4-303AJ2 YZ-ASF2 B AU v\~ @EF v N/ ATUVY ¥640 @ (SMLTAZ) —
S4.SG87D  YZ-ASF I DP48 87T ZJ\—F¥ (Fa7 I /v KF) ¥500 *  z2.S7T (B}'Efﬁa;ggﬁia ¥o TV R A=l ¥650 @
S4-5684D_ YZ-ASFBDPAB BAT R/\—F1 (727 I\ K) ¥500 k  pegr BNZOTE Y uh <5 F ok Y800 *
S4-SGBACD YZ-4SF i DP48 84T R)\—*¥ (£v5—57f) ¥500 *  Sooom NZONZAR XIF a9 s TSRT 4y By ¥880 ®
S4-SGBOD  YZ-2/YZ-4 i DP48 80T R/\—%+ (Fa7)b /(v KF) ¥500 @
S4-SGBOCD YZ4SF i DP48 80T RN\—+¥ (£¥5—F /) ¥500 *  guaia SEYF RIS NTEe U7 (10E) YA20 *
§43042  YZASF2E E—5—X9Y N/ E—H—THII—(FILH) ¥4.800 @ BNAXA TR
S4-304CM2  YZ-4SF2 i tY5—< oY~ (PILSH) ¥1,800 @ B4-418A8 &) =m 257UV NI rUT (BE) ¥3.800 *
~ p— ~ — i)
S4-304CP2 YZ-4SF2 B tv45—<9Y ~ JU—hK(CGH) ¥830 @ 2441310 YZ-4 / B-MAX4 B ¥4.800 %

FPIWER RATFUYI NIFvUP (10E)

REOHHERUMES. PERLEEIIEENHOET, JRMBEFBFLRIGEME BiRE) (COE, KEMBBISRECTTHER TSV,



YZ-4 / B-MAX4 B CS-HDL N ITU—R R=ILFT JUR (I\AIND—H5) ¥720 %
ZAANB1ES )L am 2FPUYY N\THvUT (1258) 4800 * CS-SLG Y=L FUR (0UVT/HRT v bA) ¥860 *
) B-MAX4 T RUZ~ 752 517 CH
BA-413A15 %)) Sm 25 7Uvs NTEPUT (158) ¥8BOO X sD008S 1175 7000 2R ¥120 @
BM-414WA 7SR *2IE> £y b ¥600 @ D 4mm w4l \— RRF—IUE 5—2 Xy T)b
B2501GG  MR/RS #1578 #Z5 v b vooo @ SDTBIN  (amm o) ¥300 @
BD-500GA  BD/B-MAXfl PLSH #1757 Vv I k(1Y k 24A) ¥580 X oprpasy  HZ AT Zuil \— KRF—ILB S-Syl %300 ®
B2-503GM  F7FTM X5 ANLEF £y bk ¥1,200 @ (45mm 27A)
X Jw)i— JCy R ¥640 g SHE 4mm Zw )b I\—=RAF—)LE 5=V \v I )b
B2-670C AU w{— )\ B (28A) [ SD-TB48N (48mm 24X) ¥300 @
5 = —RZF V85—V
Ba82] SOV AL Y400 * SD-TBS2N gle_mélmm?ztlj)ﬂw\ RRAF—IVE 5=y T ¥300 @
Ba821W IOV kAL (KDL +) ¥400 X 7TB39B  39mm FHUE -/ olL (2FN) ¥980 *
B4-827 U AL (A TO—/H12mm 6 AATA) ¥400 X 7GTABE  4Bmm FIUE S5-Iyl (2FN) ¥1,100 %
B4-827W  U¥ mAJb (hT4 k/H12mm 6 B/\Tf) ¥A00 *k  Z0TpasE  48mm F5Um Sty oIb (2EN) ¥1.100 «
B4-0T1F IOV 7AMNAIL AT (501 2mm) ¥720 X z0TBER2B  52mm FHVE 5—VIty o)L (2FA) ¥1,180 *
B4011R U+ AEMAIL /\T (641 2mm) ¥720 ®  guTie AR Y650 %
ZCTIBM A T0—RE A YF—ZRYY (IF4TL) ¥380 %
SP-011H RAIWINT EV (IN\—=RIALT 4KN) ¥420 @ AJFw AP 12m0O UVH
BMS812R HlEE ‘TwsR Yavs $ryJ @EA) ¥520 @ YSTAA (SO Tyuszuavom) ¥2s0 &
B2-S812A  7ILEW "IvIR" Yavy FvvJ ¥920 * PIVE® YavoFry T R—IL
Ys-8BH - ¥580 %
Bosgioan TIVEXYIvUEEyT RUVA 0" UV /AUUa— ¥300 % U\=Ra—h 4EA)
(8EA+RTU1—4%K) ZC-105 BERYYvIT—T ¥180 @
) TyoR Yavs F—— EZRY IR 55VTR
BM-STIBT  GioX ko 11 6ER) ¥400 * ZC204317 {7y S (23T RT54Y ) (YYD KOR) ¥1.380 *
) X V3w EARY FIEM 55UTR
BM:S143 (5124 3@R) ¥400 k- ZC-204320 o0 b fif— (28T RT54 Y )(HD /KO ) ¥1.380 %
X Vavs EARY I 55U TR
BMS152 (4155 2@n) ¥400 k- ZC-204517 7 g fik—y (28T RT54 Y )(THIN) ¥1.380 %
) N VY EARY I 55UTR
BMS182  (55u5 016 2R ¥400 @ ZC-204520 Loy si— (23T RT54Y ) IFI) ¥1.380 *
Busize (X ¥3u0EREY w400 @  ZCA3605B 93.0x06.0x0.5mm PILEVA(I592) ¥420 *
GRoA : ) ZC-A3610B ¢3.0x¢6.0x1.0mm ZILSVL(TS5v2) ¥420 @
. . o ZC-A3620B ¢3.0x¢6.0x2.0mm ZILEVL(TSvY) ¥420 @
YAS-650 iéé’/ﬁg_’j;fgmj‘:‘/ ~RTUZT (1X=T)) ¥680 @ ZC-A3630B ¢3.0x¢6.0x3.0mm PILEVL(TS5ws) ¥420 @
—, , N5 (55 ZC-SS43LF M4 x3.0mm v h RUa— (LF/ RIOvINIE) ¥280 @
vas-i000 EYZR7 Y3vOR UY ATUVT (T5vT) ¥680 ®  ZCBH24  M2x4mmKZYAy K ZoUa— (104A) ¥300 @
AIZ/ h—~y NER - x n AN
YS-A750 EvIRTY YavIR 7OV~ RTUVI (FLVY) Y680 ® ZC-BH26 M2 x 6mm RYUAw R Z&Ja— (10 AA) ¥300 @
FLSHYR ZCC268  M2.6x8mmFryT Z5Ua— (BFA) ¥250 @
EvoR7? YavIB 7OV s ATUVG (JU-) ZS-412SBK  ¢2.5x¢6.0x4mm Ahv/\—(TSwvo 2@EA) ¥280 @
YS-A775 3 ¥680 * ] AR
TSIV R ZC-BH28TP  M2X8 iRy YAw R HwEvs (1.5mm REIR) ¥280 @
YS-AS00 S;i,?,l‘ZjE vOR 70V~ RTUYT (EVT) ¥680 % ZCNAFLT  7ILE® Amm ABISVY Fv k (EU— M 4fBA) ¥680 @
e 25095 (L 208505 5.0mm ZX—Y—L (0.05 0.1 0.2mm [F) ¥450 *
YS-A850 Zifb';ﬁ’g;'f”m IOV ATUVT (LY ) ¥680 *  7CS520  YZ4M 95.0x¢7.0x0.2mm Vi (68A) ¥120 %
o= - s 78550  ¢5.0x¢7.0x0.5mm VL (8HA) ¥150 @
EvOR7? YyavIB 7OV~ ATUVT (4 10—)
Ys-A875 7D ¥680 * 7C-837 UVIRIYRIR—Y— (B X 7 Twyv—) ¥100 @
YS-A900 EvORT YavIR 70K ATYVY (d—)LR) ¥680 % ZC-S330 031 X¢p50X03YLA ¥150 @
F—=ISOUR ZR-200G ISvO TUTF Ly b (Fry Tt 2FA) ¥100 @
YS-A1175 gii/‘lﬁ;JEJam Uy 27UV T (FLvY) ¥680 % ZS-GWB TLSLAFTO—RYIVY ¥780 %
Eiad S ZSGWBN  T<5<ATO0—RoAYY (FO—YAX) ¥780 @
vsalzo0 §YITT ¥3vIRUY ATVYT(FU=Y) ¥680 @  ZSGWBNH FO—H4X T<5<F 70— RIAYY (AE4F2—F 1) ¥1.200 *
sy U8 g BILRS IO FUTF e x| 21O #70— H?i\’jf‘/??ll/—h FHYm=IH) ¥860 *
(=T)L)(Off A=~y / ATZ) YT-RW25 (2152}3\,&_—:&{(71!;”@7;)—914 b ¥1,100 *
RPOgapK YT YP /\Ta—%— OIS JOY K 2TUVY ¥780 %
(F592)(Of A=~y K/ ATE)
=20 N\Tx—<—DILhZ 7OV K ATUVT
RP-OB30 (31 U9)0f h—~w 1/ ATE) ¥780 %
L—yY8 KT5—<— 9IRS IOV RTUVS
RP-0B3G (5 =9)Off h—~y K/ ATE) ¥780 x
L= N\DOx—<— DILhZ 7OV~ ATUVT
RPOBSPI (o g off h—nrw h/ ATZ) ¥780 *
2/4WD/~5v2 DILRS IOV K RTUVH (T5v0)
RP-108BK (1o )\ RerD—%) ¥850 *
2,/4WD/ N5v2 DILNS JOY R ATUVT (—TIL)
RP-108PU 100 LRS- Z) ¥850 *
2/4WD/ NSy DILRS OV~ RTUVET (T5IY)
RP-103BR (Avs - \—Ry0—2) ¥850 %
L—Y20 KTg—<— DS UF ATUVY
RPOB4BK (554 5)0ff h—~y k/ ATZ) ¥780 *
L—yv8 KT5—%— 9IRS UT ZTUVY
RP-0BA0 (31090 h—~w 1/ ATE) ¥780 %
L—yv8 KT5—%— DILNS UT ATUVD
RP-0B4G (51 =2)(0ff h—nw k/ATZ) ¥780 %
2/4WD/ NS5wD DILNS UV ZTUVI (I595)
RP-0B9BK  (y_rm. rSws - A—~v KA) ¥900 *
2/4WD/ F5v2 DILRS U RTUS (Ji=Tb)
RPOBSPU (5 kM. rSv5 - A—~w kA) ¥900 *
BB-105-2 5¢pX10¢ XFUVY ¥450 @
BB-1050H HD.5¢X 100 X7UY S ¥650 *
o "'1 5 —2:1; J_iﬁ"jf'fii’fﬂg R—YUZ D [ @ * | lE5y FOBEREEEDFT.
D078 Comny TR ¥500 % ® - mEEHE A=ATVIY
BB-1352  ¢5Xx¢ 13 ~PUYY (2fA) BM-415R05/R10 ¥450 % ) _ o )
- R EAEEBD. WL , = ; )
BBAB10  100x150 ~puUvs oEA Y600 ® FN—YUR FOBREBBEER D, EVEALPHUSEETEZ THAENBOFET
CSBG 33E J5v5 JUR (RSAMR—ILA) ¥480 % V1.0 202006
CS-DG ITE FIIYUR (FI7HR—IVA) ¥480 %

RBOAHFERUME G PEREETIEEHDDET . JNEREHRIGEHE BiHRE) ([COE. REMIBIFEEICTTHER TS0,



AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.

RDIS5 2 K YOKOMO
AIERHFA R/C A~ (5YA4TY MO—ILA—) OFFIX—H—TT. ZORRE. LAFEFHE. SXEFE. I—-0v/EFE
ZUT R/C h—U—ADRBEIETHIHFRFIEL—XATHER, 7O R/C HA—IYZ7[CERATNTNETY,

HXatt 33T T 120-0005 FREEIIXER 5-23-7 TEL 03-5613-7553 FAX 03-5613-7552
BRSO~ 1205 - 13K~ 178 (MEEERE~2)




